NEW Electronic Submission

As of December 1, 2007, the Canadian Journal of Neurological Sciences went to an Electronic Submission process. ALL manuscript submissions will be handled by an On-Line tracking system. Go to www.cjns.org and click on SUBMIT YOUR MANUSCRIPT and follow the instructions.

(we will no longer accept paper/disc submissions)

The manuscript submission process is broken into a series of five screens that gather detailed information about your manuscript and allow you to upload the pertinent files. The sequence of screens are as follows:

- 1. A long form asking for author information, title, abstract, and file quantities.
- 2. A screen asking for the actual file locations on your computer (via an open file dialog). After completing this screen, your files will be uploaded to our server.
- 3. A screen requesting the order files should appear in the systemgenerated merged PDF.
- 4. A completion screen that will provide you with a specific manuscript number for your manuscript.
- 5. An approval screen that will allow you to verify that your manuscript was uploaded and converted correctly. You are allowed to replace and delete files, as well as withdraw the manuscript, on this page.

Before submitting a manuscript, please gather the following information:

- All Authors
- ° First Names, Middle Names/Initials, Last Names
- ° Institutions
- ° Departments
- ° Phone and Fax Numbers
- ° Street Addresses
- ° E-mail Addresses
- Title and Running Title (you may copy and paste these from your manuscript)
- Abstract (you may copy and paste this from your manuscript)
- · Key words
- Manuscript files in Word, WordPerfect, or Text formats
- Figures/Images in TIF, EPS, PDF, or JPG formats
- Tables in XLS or DOC formats

Kind of figure/File mode/Ideal resolution/ Minimum resolution

Line Bitmap	1200 ppi(ideal) 600 ppi(min)
Color photo CMYK	350 ppi(ideal) 200 ppi(min)
B/W halftone (black and wh	iite photo) Grayscale
	350 ppi(ideal) 200 ppi(min)
Line/halftone combination	Grayscale 600 ppi(ideal) 200 ppi(min)

Uniform Requirements for Manuscripts Submitted to Biomedical Journals: Writing and Editing for Biomedical Publication International Committee of Medical Journal Editors

For detailed instructions regarding style and layout refer to "Uniform requirements for manuscripts submitted to biomedical journals". Copies of this document may be obtained on the website http://www.icmje.org. Articles should be submitted under conventional headings of introduction, methods and materials, results, discussion, but other headings will be considered if more suitable. For Uniform Requirements for Sample References go to http://www.nlm.nih.gov/bsd/uniform_requirements.html.

After the manuscript is submitted, you will be asked to select the order you would like the files to be displayed in a merged PDF file that the system will create for you. Next, you will be directed to a page that will allow you to review your converted manuscript. If the conversion is not correct, you can replace or delete your manuscript files as necessary. You may also add additional files at this time. After you have reviewed the converted files, you will need to click on "Approve Converted Files." This link will have a red arrow next to it. Throughout the system, red arrows reflect pending action items that you should address.

Cover Letter

A cover letter is required and must state that the manuscript: has not been published elsewhere, except in abstract form is not under simultaneous consideration by another journal. Once a decision is made by the Editor on your manuscript, the CJNS office will send you an Author Release form and a Conflict of Interest form if your manuscript has been accepted for revision.

Abstracts

Original Articles and Case Reports should be accompanied by an abstract of 250 words or less on a separate page, in either English or French. The Journal will provide translation to the other language if required. Abstracts should consist of four paragraphs headed: Background (or Objective), Methods, Results and Conclusions. Review articles should be accompanied by an abstract of 150 words or less. Peer Reviewed Letters to the Editor require no Abstract.

Acknowledgements

Acknowledgements, including recognition of financial support, should be typed on a separate page at the end of the text. The SI system (système international d'unités) should be used in reporting all laboratory data, even if originally reported in another system. Temperatures are reported in degrees celsius. English language text may use either British or American spelling, but should be consistent throughout.

References

References should be numbered in the order of their citation in the text. Those cited only in tables and legends for illustrations are numbered according to the sequence established by the first identification in the text of a particular table or illustration.

Titles of journals should be abbreviated according to the style used in Index Medicus. References should list the names of up to six authors; if there are more, cite the first SIX, then et al.

Provide the full title, year of publication, volume number and inclusive pagination for journal articles. Do not reference unpublished or "submitted" papers; these can be mentioned in the body of the text and authors must provide five copies of "submitted" manuscripts.

Avoid "personal communications" and, if necessary, include them in the body of the text, not among the references. Reference citations should not include unpublished presentations or other non-accessible material. Books or chapter references should also include the place of publication and the name of the publisher.

INFORMATION FOR AUTHORS / SUBMISSION PROCESS

(continued)

For Reference Guidelines

www.nlm.nih.gov/bsd/uniform_requirements.html

Examples of correct forms of reference:

Journals

Rose ME, Huerbin MB, Melick J, Marion DW, Palmer AM, Schiding JK, et al. Regulation of interstitial excitatory amino acid concentrations after cortical contusion injury. Brain Res. 2002;935(1-2):40-6.

Chapter in a book

Meltzer PS, Kallioniemi A, Trent JM. Chromosome alterations in human solid tumors. In: Vogelstein B, Kinzler KW, editors. The genetic basis of human cancer. New York: McGraw-Hill; 2002. p. 93-113.

Tables

Type tables double-spaced on pages separate from the text. Provide a table number and title for each. Particular care should be taken in the preparation of tables to ensure that the data are presented clearly and concisely. Each column should have a short or abbreviated heading. Place explanatory matter in footnotes, not in the heading. Do not submit tables as photographs.

Review Articles, Letters to the Editor

Review articles on selected topics are also published. They are usually invited, but unsolicited reviews will be considered. Letters to the Editor concerning matters arising in recent articles are welcome. Letters should be limited to two double-spaced pages and may include one illustration and a maximum of four references.

Neuroimaging Highlights

Neuroimaging highlights are selected by the editor-in-chief and neuroimaging highlight editors on the basis of two factors. The first is high quality "state of the art" imaging of a novel and uncommon (or common with an uncommon twist) neurological or neurosurgical disorder. The second factor is the clinical novelty of the case.

Neuroimaging highlights require a figure of several panels that clearly outlines all features of the relevant imaging. For example, for MR images this may require different cuts and sequences, etc. Combining more than one imaging modality strengthens the report. The report may also benefit from a single additional panel in a figure if it is directly relevant, e.g. a pathological image or patient image. The text should include a very brief discussion of the case history confined to the relevant history, pertinent abnormal findings, and clinical course with outcome. An additional one to two paragraphs should briefly describe the neuroimaging panels present, and very briefly review relevant aspects of the literature. Overall, the neuroimaging highlights should be 500 words or less, with no more than 10 references.

Images should be of the highest quality, submitted either as glossy prints or electronically as a tiff file at a minimum of 300 dpi and at a size large enough for the printed journal (i.e. not less than 2" wide).

Suitability for publication is judged by the neuroimaging highlight editors, the editor-in-chief and up to one additional external referee.

Permissions and Releases

Any non-original material (quotations, tables, figures) must be accompanied by written permission from the author and the copyright owner to reproduce the material in the Journal. Photographs of recognizable persons must be accompanied by a signed release from the legal guardian or patient authorizing publication.

Conflict of Interest

Authors who have non-scientific or non-academic gain, whether it be financial or other, from publishing their article are responsible for declaring it to the Editor. Any financial interest, research grant, material support, or consulting fee associated with the contents of the manuscript must be declared to the Editor. These guidelines apply to each author and their immediate families. Conflicts of interest are not necessarily wrong, nor do they necessarily change the scientific validity of research or opinion, but the Journal and readers should be aware of the conflict. If the Editor considers the conflict to compromise the validity of the paper, it will not be accepted for publication.

Authors, editorial staff and reviewers are asked to declare any relationship that would be considered as a conflict of interest whether or not they believe that a conflict actually exists. Information that the Journal receives about conflict or potential conflict will be kept confidential unless the Editor or Associate Editor considers it to be important to readers. Such conflicts will be published in the author credits or as a footnote to the paper, with knowledge of the authors.

Getting Help

If you need additional help, you can click on the help signs spread throughout the system. A help dialog will pop up with context-sensitive help.

Manuscript Status

After you approve your manuscript, you are finished with the submission process. You can access the status of your manuscript at any time via:

- 1. Logging into the system with your password
- 2. Clicking on the link represented by your manuscript tracking number and abbreviated title
- 3. Clicking on the "Check Status" link at the bottom of the displayed page

This procedure will display detailed tracking information about where your manuscript is in the submission/peer-review process.

Starting

The manuscript submission process starts by pressing the "Submit Manuscript" link on your "Home" page (www.cjns.org). Please make sure you have gathered all the required manuscript information listed above BEFORE starting the submission process.

"Time is no longer my handicap!"

- Dr. Geoff Lewis



Why is life better for Neurologists here? Because in the same amount of time you spend thinking about it -- we're doing it! If you've thought of practicing a better lifestyle in the sunny BC Interior, call 1-877-522-9722 or email us at physicianrecruitment@interiorhealth.ca

There are opportunities waiting for Neurologists in Trail, Kelowna and Penticton, BC.



Join us in Victoria, British Columbia for the

43rd Annual Congress of the

Canadian Neurological Sciences Federation

June 17-20, 2008



CANADIAN NEUROLOGICAL SCIENCES FEDERATION FÉDÉRATION DES SCIENCES NEUROLOGIQUES DU CANADA

Support the Neurosciences in Canada!!

Join your respective Society in the Canadian Neurological Sciences Federation.

The Canadian Neurological Society The Canadian Neurosurgical Society The Canadian Society of Clinical Neurophysiologists The Canadian Association of Child Neurology

The CNSF Mission is to enhance the care of patients with diseases of the central nervous system through education, advocacy, and improved methods of diagnosis, treatment and rehabilitation.

For more information and application forms, visit our web at www.cnsfederation.org



Agent

SUMMARY PRODUCT

Classifica	tion	Anal	gesid
------------	------	------	-------

Route of	Dosage Form /	Clinically Relevant
Administration	Strength	Nonmedicinal Ingredients
Oral	Capsules, 25 mg, 50 mg, 75 mg, 150 mg, 300 mg	Lactose monohydrate For a complete listing, see Dosage Forms, Composition and Packaging section.

INDICATIONS AND CLINICAL USE

Aduts: LYRICA (pregabalin) is indicated for the management of neuropathic pain associated with: • Diabetic peripheral neuropathy and • Postherpetic neuralgia Geriatrics />S5 years of age/: Pregabalin oral clearance tended to decrease with increasing age. This decrease in pregabalin oral clearance is consistent with age-related decreases in creatinine clearance. Reduction of pregabalin dose may be required in patients who have age-related compromised renal function (see WARNINGS AND PRECAUTIONS, Geriatrics />S5 years of age), Pediatrics (<18 years of age) The safety and efficacy of pregabalin in pediatric patients (<18 years of age) have not been established and its use in this patient population is not recommended (see WARNINGS AND PRECAUTIONS, Pediatrics).

CONTRAINDICATIONS

Patients who are hypersensitive to pregabalin or to any ingredient in the formulation or component of the container.

WARNINGS AND PRECAUTIONS

Tumorigenic Potential In standard preclinical in vivo lifetime carcinogenicity studies of pregabalin, a high incidence of hemangiosarcoma was identified in two different strains of mice (see **Preclinical Toxicology**). The clinical significance of this finding is uncertain. Clinical experience during pregabalin's premarketing development provides no direct means to assess its potential for inducing tumors in humans. In clinical studies across various patient populations, comprising 6396 patient-years of exposure in 8666 patients ranging in age from 12 to 100 years, new or worsening-preexisting tumors were reported in 57 patients. The most common malignant tumor diagnosed was skin carcinoma (17 patients) followed by breast carcinoma (8 patients), prostatic carcinoma (6 patients), carcinoma not otherwise specified (6 patients) and bladder carcinoma (4 patients). Without knowledge of the ackground incidence and recurrence in similar populations not treated with LYRICA (pregabalin), it is impossible to know whether the incidence seen in these cohorts is or is not affected by treatment. **Ophthalmological Effects** in controlled studies, pregabalin treatment was associated with vision-related adverse events such as blurred vision (amblyopia) (6% pregabalin and 2% placebo) and diplopia (2% pregabalin and 0.5% placebo). Approximately 1% of pregabalin-treated patients continued treatment due to vision-related adverse events (primarily blurred vision). Of the patients who did not withdraw, the blurred vision resolved with continued dosing in approximately half of the cases (see <u>Post-Marketing Adverse Drug</u> Reactions). Prospectively planned ophthalmologic testing, including visual acuity testing, formal visual field testing and dilated funduscopic examination, was performed in over 3600 patients. In these patients, visual acuity was reduced in 7% of patients treated with pregabalin, and 5% of placebo-treated patients. Visual field changes were detected in 13% of pregabalin-treated, and 12% of placebo-treated patients. Funduscopic changes were observed in 2% of pregabalin-treated, and 2% of placebo-treated patients. At this time, clinical significance of the ophthalmologic findings is unknown. Patients should be informed that if changes in vision occur, they should notify their physician. If visual disturbance persists, further assessment including discontinuation of pregabalin, should be considered. More frequent assessments should be considered for patients who are already routinely monitored assessments should be considered to patients who are aneady founding individual for ocular conditions. <u>Peripheral Edema</u> in controlled clinical trials pregabalin treatment caused peripheral edema in 6% of patients (336/5508) compared with 2% of patients (42/2384) in the placebo group. In these studies, 0.5% (28/5508) of pregabalin patients and 0.2% (1/2384) of placebo patients withdraw due to peripheral edema (see **ADVERSE REACTIONS**, *Peripheral Edema*), in controlled clinical trials of up to 13 weeks in duration of patients without clinically significant heart or peripheral vascular disease, there was no apparent association between peripheral edema and cardiovascular complications such as hypertension or congestive heart failure. In the same trials, peripheral edema was not associated with laboratory changes suggestive of deterioration in renal or hepatic function. Higher frequencies of weight gain and peripheral edema were observed in patients taking both LYRICA (pregabalin) and a perpendicular to the second and perpendicular to the perpendicular to the perpendicular to the second second and the second seco safety database were participants in studies of pain associated with diabetic peripheral neuropathy. In this population, peripheral edema was reported in 3% (2/60) of patients who were using thiazolidinedione antidiabetic agents only, 8% (69/859) of patients who were treated with pregabalin only, and 19% (23/120) of patients who were on both pregabalin and thiazolidinedione antidiabetic agents. Similarly, weight gain was reported in 0% (0/60) of patients on thiazolidinediones only; 4% (35/859) of patients on pregabalin only; and 7.5% (9/120) of patients on both drugs. As the thiazolidinedione class of antidiabetic drugs can cause weight gain and/or fluid retention, possibly exacerbating or leading to heart failure, care should be taken when co-administering LYRICA and these agents. Because there are limited data on concestive heart failure natients with New York Heart Association (NYHA) Class III or IV cardiac status, LYRICA should be used with caution in these patients. Weight Gain Pregabalin treatment was associated with weight gain. In pregabalin cont clinical trials of up to 13 weeks, a gain of 7% or more over baseline weight was observed in 8% of pregabalin-treated patients and 2% of placebo-treated patients. Few patients treated with pregabalin (0.2%) withdrew from controlled trials due to weight gain (see ADVERSE REACTIONS, Weight Gain), Pregabalin associated weight gain was related to dose and duration of exposure, but did not appear to be associated with baseline BMI, gender or age. Weight gain was not limited to patients with edema (see WARNINGS AND PRECAUTIONS, Peripheral Edema). Although weight gain was not associated with clinically important changes in blood pressure in short-term controlled studies, the long-term cardiovascular effects of pregabalin-associated weight gain are unknown. Among diabetic patients, pregabalin-treated patients gained an average of 1.6 kg (range: -16 to 16 kg), compared to an average 0.3 kg (range: -10 to 9 kg) weight gain in placebo patients. In a cohort of 333 diabetic patients who received pregabalin for at least 2 years, the average weight gain was 5.2 kg. While the effects of pregabalin-associated weight gain on glycemic control have not been systematically assessed, in controlled and longer-term open label clinical trials with diabetic patients, pregabalin treatment did not appear to be associated with loss of glycemic control (as measured by HbA_{1c}). <u>Dizziness and</u> Somnolence In controlled neuropathic pain studies, pregabalin caused dizziness in 23% of patients (424/1831) compared to 7% in placebo (58/857). Somolence was experienced by 14% (256/1831) and 4% (33/857) of the patients treated with pregabalin and placebo, respectively. These events begin shortly after the initiation of therapy and generally occur more frequently at higher doses. In these studies, dizziness and somnolence led to withdrawal of 3.5% and 2.6% of the pregabalintreated patients, respectively. For the remaining patients (359 and 208, res ectively) who experienced these events, dizziness and somnolence persisted until the last dose

REACTIONS, Tables 2 and 4, and Post-Marketing Adverse Drug Reactions) Accordingly, patients should be advised not to drive or operate complex machinery or engage in other hazardous activities until they have gained sufficient experience on pregabalin to gauge whether or not it affects their mental and/or motor performance adversely (see CONSUMER INFORMATION). Abrupt or Rapid Discontinuation Following abrupt or rapid discontinuation of pregabalin, some patients reported symptoms including insomnia, nausea, headache and diarrhea. Pregabalin should be Approximate including information induced, induced in the analysis of the second in the analysis of the second in Sexual Function/Reproduction Impairment of Male Fertility Preclinical Data In fertility studies in which male rats were orally administered pregabalin (50 to 2500 mg/kg) prior to and during mating with untreated females, a number of adverse reproductive and developmental effects were observed. These included decreased sperm counts and sperm motility, increased sperm abnormalities, reduced fertility, increased preimplantation embry loss, decreased litter size, decreased fetal body weights and an increased incidence of fetal abnormalities. Effects on sperm and fertility parameters were reversible in studies of this duration (3-4 months). The noeffect dose for male reproductive toxicity in these studies (100 mg/kg) was associated with a plasma pregabalin exposure (AUC) approximately 3 times human exposure at the maximum recommended dose (MRD) of 600 mg/day. In addition, adverse effects on reproductive organ (testes, epididymides) histopathology were observed in male rats exposed to pregabalin (500 to 1250 mg/kg) in general toxicology studies of four weeks or greater duration. The no-effect dose for male reproductive organ histopathology in rats (250 mg/kg) was associated with a plasma exposure approximately 8 times human exposure at the MRD. In a fertility study in which female rats were given pregabalin (500, 1250 or 2500 mg/kg) orally prior to and during mating and early gestation, disrupted estrous cyclicity and an increased number of days to mating were seen at all doses and embryolethality occurred at the highest dose. The low dose in this study produced a plasma exposure approximately 3 times that in humans receiving the MRD. A no-effect dose for female reproductive toxicity in that in munaris tectwhig the WinD. A no effect to se on female reproductive touch of rats was not established. The clinical significance of female fertility findings in animals is unknown. <u>Human Data</u> in a double-blind, placebo-controlled clinical trial to assess the effect of pregabalin on sperm motility. 30 healthy male subjects were exposed to pregabalin 600 months (one complete sperm cycle). Pregabalin did not exhibit significant detrimental effects on the reproductive function due to the subjects were due to the subject set of the set of the subject set of the subject set of the subject set of the set o of healthy male subjects, as measured by semen analysis, when compared with placebo (n=16). However, due to the small sample size and short-term exposure to pregabalin (only one complete sperm cycle), no conclusions can be made regarding possible reproductive effects of pregabalin during long-term exposure. Effects on other male reproductive parameters in humans have not been adequately studied. Special Populations Renal Because pregabalin is eliminated primarily by renal the dose of pregabalin should be adjusted as noted for elderly patients with airment (see ACTION AND CLINICAL PHARMACOLOGY and DOSAGE AND ADMINISTRATION). Adjustment of Dose in Renally-Impaired Patients In patients with a medical history of significant renal insufficiency, daily dosages should be reduced accordingly (see Table in **DOSAGE AND ADMINISTRATION, Dosing** Considerations). <u>Preclinical Data</u> Pregabalin was not teratogenic in mice, rats or rabbits. Pregabalin induced fetal toxicity in rats and rabbits at \geq 39 times the mean human exposure at the maximum recommended clinical dose of 600 mg/day [AUC_{0.24}] of 123 μ g •hr/mL]. In the prenatal-postnatal toxicity study, pregabalin induced offspring developmental toxicity in rats at \geq 5 times the maximum recommended human exposure. No developmental effects occurred at 2 times the maximum recommended human exposure (see PRODUCT MONOGRAPH). <u>Human Data</u> Pregnant Women There are no adequate and well-controlled studies in pregnant women. Pregabalin should be used during pregnancy only if the potential benefit justifies the potential risk to the fetus. *Labour and Delivery* The effects of pregabalin on labour and delivery in pregnant women are unknown. In the prenatal-postnatal is table in the second and density in pregnant works of a factorial density in the second density is table in the second density of Women It is not known if pregabalin is excreted in human breast milk, however, it is present in the milk of rats. Because of the potential for adverse reactions in nursing infants from pregabalin, a decision should be made whether to discontinue nursing or to discontinue the drug, taking into account the importance of the drug to the mother (see **PRODUCT MONOGRAPH**). *Pediatrics (<18 years of age)* The safety and efficacy of pregabalin in pediatric patients (<18 years of age) have not been established. *Geriatrics (>65 years of age)* Of the 1831 patients who received pregabalin in neuropathic pain studies, 528 were 65 to 74 years of age, and 452 were 75 years of age or older. No significant differences in efficacy were observed between these patients and younger patients. Pregabalin oral clearance tended to decrease with increasing age. This decrease in pregabalin oral clearance is consistent with age-related decreases in creatinine clearance. Reduction of pregabalin dose may be required in patients who have age-related compromised renal function. In general the incidence of adverse events did not increase with age. Creatine Kinase Elevations Pregabalin treatment was associated with creatine kinase elevations. Mean changes in creatine kinase from baseline to the maximum value were 60 U/L for pregabalin-treated patients and 28 U/L for the placebo patients. In all controlled trials across multiple patient populations, 2% of patients on pregabalin and 1% of placebo patients had a value of creatine kinase at least three times the upper limit of normal. Three pregabalin-treated subjects had events reported as rhabdomyolysis i premarketing clinical trials. The relationship between these myopathy events and pregabalin is not completely understood because the cases had documented factors that may have caused or contributed to these events. Prescribers should instruct patients to promptly report unexplained muscle pain, tenderness or weakness. particularly if these muscle symptoms are accompanied by malaise or fever Pregabalin treatment should be discontinued if myopathy is diagnosed or suspected or if markedly elevated creatine kinase levels occur. Laboratory Changes, Decreased Platelet Count Pregabalin treatment was associated with a decrease in platelet count. Pregabalin-treated subjects experienced a mean maximal decrease in platelet count of 20 x 10³/µL, compared to 11 x 10³/µL in placebo patients. In the overall database of controlled trials, 2% of placebo patients and 3% of pregabalin patients experienced a potentially clinically significant decrease in platelets, defined as 20% below baseline value and <150 x 10³/µL. In randomized controlled trials, pregabalin was not associated with an increase in bleeding related adverse events. pregatanii was not associated with an increase in bleeding related adverse events. EGC Changes, PR Interval Prolongation Pregabalin treatment was associated with mild PR interval prolongation. In analyses of clinical trial ECG data, the mean PR interval increase was 3.6 msec at pregabalin dosse >300 mg/day. This mean change difference was not associated with an increased risk of PR increase >25% from baseline, an increased percentage of subjects with on-treatment PR >200 msec, or an Increased risk of adverse events of second or third degree AV block. Information for Patients Dizziness and Somnolence Patients should be counseled that LYRICA (pregabalin) may cause dizziness, somnolence, blurred vision and other CNS signs and symptoms. Accordingly, they should be advised not to drive, operate complex machinery or engage in other hazardous activities until they have gained sufficient experience on pregabalin to gauge whether or not it affects their mental, visual and/ or motor performance adversely. Visual Disturbances Patients should be cour that LYRICA may cause visual disturbances. Patients should be informed t ion occur, they should notify their physician (see WARNINGS AND changes in vision occur, they should notity their physician (see **WARNING SARU) PRECAUTIONS, <u>Ophthalmologic Effects</u>). Abrupt or Rapid Discontinuation Patients should be advised to take LYRICA as prescribed. Abrupt or rapid discontinuation may result in insomia, nausea, headache or diarrhea. <u>Edema and</u> Weight Gain** Patients should be counseled that LYRICA may cause edema and weight gain. Patients should be advised that concomitant treatment with LYRICA and a thiazolidinedione antidiabetic agent may lead to an additive effect on edema and

pregabalin in 43% and 58% of the patients, respectively (see ADVERSE

weight gain. For patients with preexisting cardiac conditions, this may increase the risk of heart failure. **Muscle Pain, Tenderness or Weakness** Patients should be instructed to promptly report unexplained muscle pain, tenderness or weakness, particularly if accompanied by malaise or fever. Concomitant Treatment with CNS Depressants, Alcohol Patients who require concomitant treatment with central nervous system depressants such as opiates or benzodiazepines should be informed that they may experience additive CNS side effects, such as somnolence should be told to avoid consuming alcohol while taking LYRICA, as LYRICA may potentiate the impairment of motor skills and sedation of alcohol. **Pregnant Woman** Patients should be instructed to notify their physician if they become pregnant or intend to become pregnant during therapy, and to notify their physician if they are breast-feeding or intend to breast-feed during therapy. Animal Studies in Male Reproduction In preclinical studies in rats, pregabalin was associated increased risk of male-mediated teratogenicity (see WARNINGS AND PRECAUTIONS, <u>Sexual Function/Reproduction</u>). The clinical significance of this Incorporterio, <u>sectar uncomproduction</u>, the clinical significance of this finding is uncertain; however, men being tread with LYRICA who plan to father a child should be informed of the potential risk of male-mediated teratogenicity. **Skin** Diabetic patients should be instructed to pay particular attention to skin integrity while being treated with LYRICA. Some animals treated with pregabalin developed kin ulcerations, although no increased incidence of skin leisions associated with LYRICA was observed in clinical trials (see **PRODUCT MONOGRAPH**). Patients should be informed of the availability of a patient information leaflet, and they should e instructed to read the leaflet prior to taking LYRICA. Preclinical Toxicology Carcinogenesis A dose-dependent increase in the incidence of malignant vascular tumors (hemangiosarcomas) was observed in two strains of mice (86C3F1 and CD-1) given pregabalin (200, 1000 or 5000 mg/kg) in the diet for two years. Plasma pregabalin exposure (AUC) in mice receiving the lowest dose that increased hemangiosarcomas was approximately equal to the human exposure at the maximum recommended dose (MRD) of 600 mg/day. A no-effect dose for induction of hemanoiosarcomas in mice was not established. In an investigative study in female B6C3F1 mice, chronic treatment (24 months) with pregabalin at 1000 mg/kg caused an increased incidence of hemangiosarcoma, consistent with previous studies, but not at 50 or 200 mg/kg. Discontinuation of treatment after 12 months at 1000 mg/kg did not significantly reduce the incidence of hemangiosarcoma at 24 months. Evidence of carcinogenicity was not seen in two studies in Wistar rats following dietary administration of pregabalin for two years at doses (50, 150 or 450 mg/kg in male and 100, 300 or 900 mg/kg in females) that were associated with plasma exposures in males and females up to approximately 14 and 24 times, respectively, human exposure at the MRD. The clinical significance in humans of this finding in mice is unknown. *Mutagenesis* Pregabalin is not genotoxic based on results of a battery of in vitro and in vivo tests. Pregabalin was not mutagenic in bacteria or in mammalian cells in vitro, was not clastogenic in mammalian systems in vitro and in vivo, and did not induce unscheduled DNA synthesis in mouse or rat hepatocytes. Dermatopathy Intri induction budge unscheduled toter symmetsis in mouse of nucleon unequality is the international of the symmetry of the second symmetry is the symmetry of the second symmetry is the symmetry of the second symmetry of the sec involving necrosis were associated with pregabalin exposures (as expressed by plasma AUCs) of approximately 3 to 8 times those achieved in human's given the MRD. No increase in incidence of skin lesions was observed in clinical studies. Ocular lesions Ocular lesions (characterized by retinal atrophy [including loss of photoreceptor cells) and/or corneal inflammation/mineralization) were observed in two lifetime carcinogenicity studies in Wistar rats. These findings were observed at plasma pregabalin exposures (AUC) ≥ 2 times those achieved in humans given the maximum recommended dose of 600 mg/day. A no-effect dose for ocular lesions was not established. Similar lesions were not observed in lifetime carcinogenicity studies in two strains of mice or in monkeys treated for 1 year. The clinical significance of this finding in rats is unknown. <u>Monitoring and Laboratory Tests</u> Routine therapeutic drug monitoring or clinical laboratory testing is not required for patients treated with LYRICA (pregabalin) (see ADVERSE REACTIONS).

ADVERSE REACTIONS

Adverse Drug Reaction Overview Clinical Trial Adverse Drug Reactions In all controlled and uncontrolled trials, more than 8666 patients have received LYRICA (pregabalin), with 83% of exposure at dosages of 300 mg/day or above and 32% at dosages of 600 mg/day or higher. Approximately 4010 patients had at least 6 months of exposure, 2415 had at least 1 year of exposure, and 939 had at least 2 years of exposure to pregabalin. In controlled trials, 1831 patients with neuropathic pain received pregabalin. Most Common Adverse Events in All Controlled Clinical Studies of Neuropathic Pain The most commonly observed adverse events (>5% and twice the rate of that seen in placebol in pregabalin-treated patients were dizziness, somnolence, peripheral edema and dry mouth. Adverse events were usually mild to moderate in intensity. *Discontinuation Due to Adverse Events* In all controlled studies, the discontinuation rate due to adverse events was 14% for patients receiving pregabalin and 7% for patients receiving placebo. The most common reasons for discontinuation due to adverse events ($\geq 2\%$) in the pregabalin treatment groups were dizziness and somnolence. Other adverse events that led to withdrawal more frequently in the pregabalin group than the placebo group were ataxia (1%) and asthenia confusion, headache and nausea (<1% each). In controlled neuropathic pain studies, the discontinuation rate due to adverse events was 11% for pregabalin and 5% for placebo. The most common reasons for discontinuation due to adverse events (≥2%) in the pregabalin treatment groups were dizziness and somnolence. Other adverse events that led to withdrawal more frequently in the pregabalin group than the placebo group were confusion (1%) and asthenia, peripheral edema and ataxia (<1% each). *Incidence of Adverse Events in Controlled Clinical Studies of Neuropathic Pain* In summaries of adverse events. investigator's terms for individual adverse events have been grouped into a smaller number of standardized categories using the COSTART IV dictionary. The prescriber should be aware that the percentages in Table 1 through Table 6 cannot be used to predict the frequency of adverse events in the course of usual medical practice where patient characteristics and other factors may differ from those prevailing during clinical studies. Similarly, the cited frequencies cannot be directly compared with figures obtained from other clinical investigations involving different treatments, uses or investigators. An inspection of these frequencies, however, does provide the prescriber with one basis to estimate the relative contribution of drug and non-drug factors to the adverse event incidences in the population studied. Adverse Events From Controlled Clinical Studies of Neuropathic Pain Diabetic Peripheral Neuropathy Table 1 lists all adverse events, regardless of causality, occurring in ≥2% of patients with neuropathic pain associated with diabetic peripheral neuropathy receiving pregabalin for at least one of the pregabalin groups, and for which the incidence was greater than in the placebo group. A majority of pregabalin-treated patients in these studies had adverse events with a maximum intensity of mild or moderate. In these studies, 979 patients received pregabalin and 459 patients received placebo for up to 13 weeks.

Table 1. Incidence (%) of Treatment-Emergent Adverse Events in Placebo-Controlled Studies in Neuropathic Pain Associated with Diabetic Peripheral Neuropathy (Events in at Least 2% of Patients Receiving Pregabalin and More Frequent Than in Placebo-Treated Patients)

		Pregabalin (mg/day)			
Body System Preferred Term	Placebo (n = 459) %	75 (n = 77) %	150 (n = 212) %	300 (n = 321) %	600 (n = 369) %
Body as a whole					
Infection	6.1	3.9	7.5	8.4	4.6

ri ri				Pregabalin (mg/day)			
Body System	Placebo (n = 459)	75 (n = 77)	150 (n = 212)	300 (n = 321) %	600 (n = 369)		
Asthenia	24	39	19	4.4	73		
Pain	3.9	5.2	4.2	2.5	4.9		
Accidental iniury	2.8	5.2	24	2.0	5.7		
Back nain	0.4	0.0	2.4	12	19		
Chest nain	11	3.9	14	12	1.6		
Face edema	0.4	0.0	0.9	0.9	22		
Digestive system	0.1	0.0	0.0	0.0			
Dry mouth	1.1	2.6	1.9	4.7	6.5		
Constipation	1.5	0.0	2.4	3.7	6.0		
Diarrhea	4.8	5.2	2.8	1.9	3.0		
Flatulence	1.3	2.6	0.0	2.2	2.7		
Vomiting	1.5	1.3	0.9	2.2	1.1		
Hemic and lymph	atic system						
Ecchymosis	0.2	2.6	0.5	0.6	0.3		
Metabolic and nu	tritional dis	orders					
Peripheral edema	2.4	3.9	6.1	9.3	12.5		
Weight gain	0.4	0.0	4.2	3.7	6.2		
Edema	0.0	0.0	1.9	4.0	1.9		
Hypoglycemia	1.1	1.3	3.3	1.6	1.1		
Nervous system							
Dizziness	4.6	7.8	9.0	23.1	29.0		
Somnolence	2.6	3.9	6.1	13.1	16.3		
Neuropathy	3.5	9.1	1.9	2.2	5.4		
Ataxia	1.3	6.5	0.9	2.2	4.3		
Vertigo	1.1	1.3	1.9	2.5	3.5		
Confusion	0.7,	0.0	1.4	2.2	3.3		
Euphoria	0.0	0.0	0.5	3.4	1.6		
Thinking abnormal ^a	0.0	1.3	0.0	0.9	3.0		
Abnormal gait	0.0	1.3	0.0	0.6	2.7		
Reflexes decreased	1.7	3.9	0.5	1.2	1.4		
Amnesia	0.2	2.6	0.9	0.0	2.2		
Hypesthesia	0.7	2.6	0.0	0.0	0.8		
Hyperalgesia	0.2	2.6	0.0	0.0	0.3		
Respiratory syste	m						
Dyspnea	0.7	2.6	0.0	1.9	1.9		
Skin and append	ages						
Pruritus	1.3	2.6	0.0	0.9	0.0		
Special senses							
Blurred vision ^b	1.5	2.6	1.4	2.8	1.5		
Conjunctivitis	0.2	2.6	1.4	0.6	0.3		

a Thinking abnormal primarily consists of events related to difficulty with concentration/attention but also includes events related to cognition and

language problems and slow thinking. b Investigator term; summary level term is amblyopia.

Discontinuation in Controlled Clinical Studies of Diabetic Peripheral Neuropathy Approximately 9% of patients receiving pregabalin and 4% receiving placebo discontinued from controlled diabetic peripheral neuropathy studies due to adverse events. The adverse events most commonly leading to discontinuation are presented in Table 2.

Table 2. Adverse Events Most Frequently (≥2% of patients) Leading to Discontinuation in Placebo-Controlled Studies in Patients with Neuropathic Pain Associated with Diabetic Peripheral Neuropathy

Number (%) of Patients							
		Pregabalin (mg/day)					
COSTART Preferred Term	Placebo (n = 459)	75 (n = 77)	150 (n = 212)	300 (n = 321)	600 (n = 369)		
Dizziness	2 (0.4)	0 (0.0)	3 (1.4)	6 (1.9)	21 (5.7)		
Somnolence	0 (0.0)	0 (0.0)	0 (0.0)	5 (1.6)	15 (4.1)		

Postherpetic Neuralgia Table 3 lists all adverse events, regardless of causality, occurring in ≥2% of patients with neuropathic pain associated with postherpetic neuralgia receiving pregabalin for at least one of the pregabalin groups, and for which the incidence was greater than in the placebo group. A majority of pregabalin-treated patients in these studies had adverse events with a maximum intensity of mild or moderate. In these studies, 852 patients received pregabalin and ceived placebo for up to 13 weeks. 398 patie

Table 3. Incidence (%) of Treatment-Emergent Adverse Events in Placebo-Controlled Studies in Neuropathic Pain Associated with Postherpetic Neuralgia (Events in at Least 2% of Patients Receiving Progabalin and More Frequent Than in Placebo-Treated Patients)

	1.521000 052	Pregabalin (mg/day)			
Body System Preferred Term	Placebo (n = 398) %	75 (n = 84) %	150 (n = 302) %	300 (n = 312) %	600 (n = 154) %
Body as a whole	B				
Infection	3.5	14.3	8.3	6.4	2.6
Headache	5.3	4.8	8.9	4.5	8.4
Pain	3.8	4.8	4.3	5.4	4.5
Asthenia	4.0	3.6	5.0	2.6	5.2
Accidental injury	1.5	3.6	2.6	3.2	5.2
Flu syndrome	1.3	1.2	1.7	2.2	1.3
Face edema	0.8	0.0	1.7	1.3	3.2
Malaise	1.0	2.4	0.3	0.6	0.0
Cardiovascular	system	5			
Vasodilatation	1.3	2.4	1.0	0.6	0.0
Digestive system	m	16-1			
Dry mouth	2.8	7.1	7.0	6.1	14.9
Constipation	2.3	3.6	4.6	5.4	5.2
Diarrhea	4.0	2.4	4.3	3.5	4.5
Flatulence	1.0	2.4	1.3	1.6	3.2

		Pregabalin (mg/day)			
Body System Preferred Term	Placebo (n = 398) %	75 (n = 84) %	150 (n = 302) %	300 (n = 312) %	600 (n = 154) %
Vomiting	0.8	1.2	0.7	2.9	2.6
Metabolic and n	utritional dis	orders			
Peripheral edema	3.5	0.0	7.9	15.7	16.2
Weight gain	0.3	1.2	1.7	5.4	6.5
Edema	1.3	0.0	1.0	2.2	5.8
Hyperglycemia	0.8	2.4	0.3	0.0	0.0
Nervous system					
Dizziness	9.3	10.7	17.9	31.4	37.0
Somnolence	5.3	8.3	12.3	17.9	24.7
Ataxia	0.5	1.2	2.0	5.4	9.1
Abnormal gait	0.5	0.0	2.0	3.8	7.8
Confusion	0.3	1.2	2.3	2.9	6.5
Thinking abnormal ^a	1.5	0.0	1.7	1.3	5.8
Incoordination	0.0	2.4	1.7	1.3	2.6
Amnesia	0.0	0.0	1.0	1.3	3.9
Speech disorder	0.0	0.0	0.3	1.3	3.2
Insomnia	1.8	0.0	0.7	2.2	0.0
Euphoria	0.0	2.4	0.0	1.3	1.3
Nervousness	0.5	0.0	1.0	0.3	2.6
Tremor	1.5	1.2	0.0	1.0	2.6
Hallucinations	0.0	0.0	0.3	0.3	3.2
Hyperesthesia	0.3	2.4	0.3	0.0	1.3
Respiratory syst	em				
Bronchitis	0.8	0.0	1.3	1.0	2.6
Pharyngitis	0.8	0.0	2.6	0.6	0.6
Rhinitis	1.8	1.2	0.7	0.6	3.2
Skin and append	lages				
Rash	3.0	2.4	2.0	2.9	5.2
Special senses					
Blurred vision ^b	2.5	1.2	5.0	5.1	9.1
Diplopia	0.0	0.0	1.7	1.9	3.9
Abnormal vision	0.3	0.0	1.0	1.6	5.2
Urogenital syste	m				
Urinary tract infection	1.5	0.0	2.3	1.6	3.2

a Thinking abnormal primarily consists of events related to difficulty with concentration/attention but also includes events related to cognition and language problems and slow thinking.

b Investigator term; summary level term is amblyopia.

Discontinuation in Controlled Clinical Studies of Postherpetic Neuralgia Approximately 14% of patients receiving pregabalin and 7% receiving placebo discontinued from controlled postherpetic neuralgia studies due to adverse events. The adverse events most commonly leading to discontinuation are presented in Table 4. Table 4. Adverse Events Most Frequently (≥2% of patients) Leading to

Discontinuation in Placebo-Controlled Studies in Patients with athia Dain A agistad with Doct atio M

					3			
Number (%) of Patients								
COSTART			Pregabali	n (mg/day)				
Preferred Term	Placebo (n = 398)	75 (n = 84)	150 (n = 302)	300 (n = 312)	600 (n = 154)			
Dizziness	3 (0.8)	0 (0.0)	11 (3.6)	12 (3.8)	12 (7.8)			
Somnolence	1 (0.3)	0 (0.0)	6 (2.0)	12 (3.8)	10 (6.5)			
Confusion	1 (0.3)	0 (0.0)	2 (0.7)	5 (1.6)	8 (5.2)			
Peripheral edema	1 (0.3)	0 (0.0)	2 (0.7)	5 (1.6)	5 (3.2)			
Ataxia	0 (0.0)	0 (0.0)	1 (0.3)	5 (1.6)	4 (2.6)			
Abnormal gait	0 (0.0)	0 (0.0)	0 (0.0)	4 (1.3)	4 (2.6)			
Hallucinations	0 (0.0)	0 (0.0)	0 (0.0)	1 (0.3)	4 (2.6)			
Dry mouth	1 (0.3)	0 (0.0)	0 (0.0)	0 (0.0)	4 (2.6)			

Incidence of Most Common Dose-Related Treatment-Emergent Adverse Events Most common dose-related treatment-emergent adverse events are presented in Table 5 (diabetic peripheral neuropathy) and Table 6 (postherpetic neuralgia).

Table 5 Underde penpineral neuropathy and Table 6 (possice) path realinging. Table 5. Incidence (%) of Most Common Dose-Related Treatment-Emergent Adverse Events in Placebo-Controlled Studies in Neuropathic Pain Adverse Distant Distants Distants Placebo-Controlled Studies in Neuropathic Pain

 1. A.	1999 (1999) 1999	Pregabal	in (mg/day)	

		Pregabalin (mg/day)					
Adverse Event Preferred Term	Placebo (n = 459) %	75 (n = 77) %	150 (n = 212) %	300 (n = 321) %	600 (n = 369) %		
Dizziness	4.6	7.8	9.0	23.1	29.0		
Somnolence	2.6	3.9	6.1	13.1	16.3		
Peripheral edema	2.4	3.9	6.1	9.3	12.5		
Asthenia	2.4	3.9	1.9	4.4	7.3		
Dry mouth	1.1	2.6	1.9	4.7	6.5		
Weight gain	0.4	0.0	4.2	3.7	6.2		
Constipation	1.5	0.0	2.4	3.7	6.0		
Blurred vision ^a	1.5	2.6	1.4	2.8	5.7		

Table 6, Incidence (%) of Most Common Dose-Related Treatment-Emergent Adverse Events in Placebo-Controlled Studies in Neuropathic Pain Associated with Postherpetic Neuralgia

Adverse Event Preferred Term	Placebo (n = 398) %	75 (n = 84) %	150 (n = 302) %	300 (n = 312) %	600 (n = 154) %
Dizziness	9.3	10.7	17.9	31.4	37.0
Somnolence	5.3	8.3	12.3	17.9	24.7

		Pregabalin (mg/day)				
Adverse Event Preferred Term	Placebo (n = 398) %	75 (n = 84) %	150 (n = 302) %	300 (n = 312) %	600 (n = 154) %	
Peripheral edema	3.5	0.0	7.9	15.7	16.2	
Dry mouth	2.8	7.1	7.0	6.1	14.9	
Blurred vision ^a	2.5	1.2	5.0	5.1	9.1	
Ataxia	0.5	1.2	2.0	5.4	9.1	
Weight gain	0.3	1.2	1.7	5.4	6.5	
Abnormal gait	0.5	0.0	2.0	3.8	7.8	

Investigator term: summary level term is amblyopia.

Adverse Events Following Abrupt or Rapid Discontinuation Following abrupt or rapid discontinuation of pregabalin, some patients reported symptoms including insomnia, nausea, headache and diarrhea. Pregabalin should be tapered gradually over a minimum of one week rather than discontinued abruptly [see WARNINGS] AND PRECATIONS, <u>Abrupt or Regid Discontinuation</u>. <u>Drug Abuse and</u> <u>Dependence/Liability</u> in a study of recreational users (n=15) of sedative/hypnotic drugs, including alcohol, a single dose of LYRICA (pregabalin) 450 mg received subjective ratings of "good drug effect", "high, and "liking" to a degree that was similar to a single dose of diazepam 30 mg. In controlled clinical studies in over 5500 patients, 4% of LYRICA-treated patients and 1% of placebo-treated patients overall reported euphoria as an adverse event. However, in clinical trials of diabetic peripheral neuropathy, euphoria was reported as an adverse event by 1.8% of LYRICA-treated patients and 0% of placebo-treated patients, and in clinical trials of postherpetic neuralgia, euphoria was reported as an adverse event by 0.9% of LYRICA-treated patients and 0% of placebo-treated patients. In clinical studies, following abrupt patients and U% of placebo-treated patients. In clinical studies, following adrupt or rapid discontinuation of pregabalin, some patients reported symptoms including insomnia, nausea, headache or diarrhea suggestive of physical dependence (see WANNINGS AND PRECAUTORS, <u>Abrupt or Rapid Discontinuation</u>). Pregabalin is not known to be active at receptor sites associated with drugs of abuse. As with any CNS active drug, physicians should carefully evaluate patients to be and the second se list of treatment-emergent adverse events reported during premarketing assessment of LYRICA in clinical trials (over 8600 adult subjects) except those already listed in the previous tables or elsewhere in labeling. In the tabulations that follow, a COSTART-based dictionary of terminology has been used to classify reported adverse events. The frequencies presented, therefore, represent the proportion of the over

events. The frequencies presented, therefore, represent the proportion of the over 8600 adult individuals exposed to multiple does of LYRICA. And who experienced an event of the type cited on at least 1 occasion while receiving LYRICA. It is important to emphasize that although the events reported occurred during treatment with LYRICA, they were not necessarily caused by it. Less Common Clinical Trial Adverse Drug Reactions (<2%) Events are further categorized by body system and listed in order of decreasing frequency according to the following definitions: frequent adverse events are those occurring on 1 or more occasions in at least 1/100 patients; infrequent adverse events are those occurring in 1/100 to 1/1000 patients; are events are those occurring in 1/1000 natients. rare events are those occurring in fewer than 1/1000 patients. Rody Advorce Events

System						
Body as a	whole					
Frequent	Flu syndrome, back pain, allergic reaction, fever, generalized edema					
Infrequent	Neck pain, neoplasm, cellulitis, cyst, chills, malaise, overdose, moniliasis, hernia, viral infection, photosensitivity reaction, pelvic pain, abdomen enlarged, abscess, neck rigidity, lab test abnormal, drug level increased, carcinoma, sepsis, suicide attempt, reaction unevaluable					
Rare	Infection fungal, unexpected benefit, chills and fever, body odor, drug level decreased, halitosis, hangover effect, injection site reaction, hormone level altered, hypothermia, infection bacterial, injection site hemorrhage, intentional overdose, mucous membrane disorder, accidental overdose, adenoma, anaphylactoid reaction, ascites, chest pain substernal, death, sarcoidosis, sudden death, immune system disorder, increased drug effect, injection site pain, Lupus Erythematosus syndrome, medication error, sarcoma show to tolerance dereased					
Cardiovas	cular					
Frequent	Hypertension, vasodilatation					
Infrequent	Palpitation, migraine, tachycardia, peripheral vascular disorder, electrocardiogram abnormal, cardiovascular disorder, angina pectoris, congestive heart failure, henorrhage, myocardial infarct, hypotension, postural hypotension, ventricular extrasystoles, atrial fibrillation, coronary artery disorder, bradycardia, cerebrovascular accident, arthythmia, cerebral ischemia, vascular disorder, sinus bradycardia, myocardial ischemia, bundle branch block, AV block first degree, arteriosclerosis, deep thrombophiebitis, phlebitis, arterial anomaly, heart failure, pulmonary embolus, retinal vascular disorder, varicose vein					
Rare	Heart arrest, vascular anomaly, occlusion, supraventricular tachy-					
Direction	Cardia, atrial arrhythmia, atrial flutter, cerebral infarct, coronary occlusion, thrombophleibitis, thrombosis, cardiomogaly, extrasys- toles, pallor, AV block, AV block second degree, cardiomyopathy, peripheral gangrene, DI interval prolonged, retinal artery occlu- sion, sugraventricular arthystoles, corebral hemorrhage, digitalis intoxication, ventricular arthystoles, corebral hemorrhage, digitalis intoxication, ventricular arthystoles, corebral hemorrhage, digitalis intoxication, ventricular arthysthmia, aortic stenosis, bigeniny, cerebrovascular disorder, let heart failure, ventricular tachycardia, AV block complete, carotid occlusion, carotid thrombosis, cor pulmonale, embolus lower extremity, endocarditis, heart block, increased capilary fragility, intracranial aneurysm, nodal tachycar- dia, DI interval shortened, retinal vein thrombosis, ST elevated, T inverted, vascular headache, vasculitis					
Digestive	system					
Frequent	Nausea, diarrnea, anorexia, gastrointestinal disorder					
Infrequent	Lastroententus, tooth disorder, perodontal abscess, colitis, gastritis, liver function tests abnormal, increased salivation, thirst, nausea and vomiting, rectal disorder, gingivitis, dysphagia, stomatitis, mouth ulceration, cholelithiasis, rectal hemorrhage, gastrointestinal hemorrhage, glossitis, tooth caries, abnormal stools, cholecystitis, melena, oral moniliasis, esophagitis, tongue disorder, cheilitis, tongue edema					
Rare	Eructation, pancreatitis, stomach ulcer, ulcerative stomatitis, esophageal stenois, fecal incontinence, gum hemorrhage, intestinal obstruction, enteritis, peptic ulcer, enterocolitis, gum hyperplasia, hepatomegaly, liver fatty deposit, tenesmus, biliary pain, fecal impaction, jaundice, periodontitis, ulcerative colitis, aphthous stomatitis, cholestatic jaundice, gastrointestinal carcinoma, hemorrhagic gastritis, hepatitis, liver tenderness,					

Body System	Adverse Events	Body System	Adverse Events
Endoorino	nausea, vomiting and diarrhea, salivary gland enlargement, stomach atomy, bloody diarrhea, cardiospasm, duodenal ulcer, gamma glutamy transpeptidase increased. hematemesis, hepatoma, intestinal perforation, intestinal stenosis, intestinal ulcer, leukoplakia of mouth, necrotizing pancreatitis, pancreas disorder, pseudomembranous colitis, sialadenitis, stomach ulcer hemorrhage, tongue discoloration	Infrequent	Urinary frequency, urinary incontinence, cystitis, abnormal ejaculation, urination impaired, dysuria, metrorhagia, hematuria, yaginal moniliasis, prostatic disorder, yaginitis, dysmenorhea, urinary urgency, kidney calculus, breast pain, menstrual disorder, amenorrhea, menorrhagia, kidney function abnormal, nephritis, urine abnormality, vaginal hemorrhage, urinary retention, urinary tract disorder, leukorrhea, breast neoplasm, menopause, oliguria, polvuria, ablominuria, puvita
Infrequent	Diabatas mallitus, hynothyrnidism	Rare	Breast carcinoma, penis disorder, papanicolau smear suspicious,
Rare	Goiter, prolactin increased, thyroid disorder, gonadotropic follicle stim hormone increase, hyperthyroidism, thyroiditis, adrenal insufficiency, parathyroid disorder, thyroid carcinoma, thyroid neoplasia, virilism		fibrocystic breast, prostatic carcinoma, uterine fibroids enlarged, acute kidney failure, creatinine clearance decreased, nephrosis, nocturia, polycystic kidney, bladder carcinoma, breast enlargement, cervicitis, cervix disorder, female lactation, dyccsuria, gynecomastia, hypomenorthea, kidney pain, mastitis,
Hemic and	lymphatic		pyelonephritis, kidney failure, breast abscess, epididymitis,
Infrequent	Anemia, leukopenia, thrombocytopenia, lymphadenopathy, hypochromic anemia, leukocytosis, eosinophilia		salpingitis, urogenital disorder, urolithiasis, uterine disorder,
Rare	Lymphocytosis, petechia, iron deficiency anemia, cyanosis, lymphodema, polycythemia, lymphoma like reaction, megaloblastic anemia, splenomegaly, purpura, thrombocythemia, thrombocytopenic purpura, chronic leukemia, coagulation disorder, erythrocytes abnormal, leukemoid reaction, lymphangitis, macrocytic anemia, pancytopenia, prothrombin decreased, rupture of spleen setimentation rate increased	Comparison was similar	vulvovaginal disorder, balanitis, bladder calculus, calcium crystalluria, cervix neoplasm, dyspareunia, endometrial carcinoma, endometrial disorder, glomerulitis, hydronephrosis, ovarian cancer, unitended pregnancy, urethral pain, urethritis, urogenital anomaly, urogenital neoplasia, uterime hemorrhage of Gender and Race The overall adverse event profile of pregabalin between women and men. There are insufficient data to support
Metabolic	and nutritional	a statement	regarding the distribution of adverse experience reports by race.
Infrequent Rare	Hyperglycemia, SGPT increased, hypoglycemia, hypokalemia, hypercholesteremia, SG0T increased, weight loss; hyperlipemia, amylase increased, hyperincemia, alkaline phosphatase increased, creatinine increased, hyponatremia, gout, dehydration, BUN increased, healing abnormal Hypercalcemia, hyperkalemia, hypocalcemia, bilirubinemia, alcohol intolerance, hypoglycemic reaction, ketosis, calcium disorder, hypo- chloremia, hypomagnesemia, hypoproteinemia, NPN increased, uremia, actiosis, avitaminosis, enzymatic abnormality, gamma globulins increased, hypernatremia, hypophatemia, lactic aridosis ohesity.	Peripheral E studies was group. In clini mild to mode not associate heart failure a parameters i PRECAUTIO pain studies, as defined by group (1.6%).	<i>icdema</i> incidence of peripheral edema in controlled neuropathic pain 10.4% in the pregabalin group compared with 2.9% in the placebo cal trials, these events of peripheral edema were dose-related, mostly rate in intensity and rarely led to withdrawal. Peripheral edema was with cardiovascular complications such as hypertension or congestive and there was no evidence of hemodilution or changes in any laboratory ndicative of underlying organ dysfunction lose WARNINGS AND NS , <u>Peripheral Edema</u>). Weight Gain In the controlled neuropathic patients on pregabalin had a higher incidence (5.9%) of weight gain a ≥ ½% increase from baseline weight as compared with the placebo The mean change in the pregabalin group was an increase of 1.5 kg th 0.2 km in the nearebo group. Fame Aming and the first of 15% withdrawe due to
Musculosi	keletal system	weight gain.	This weight gain was dose-related, and not associated with clinically
Frequent Infrequent	Arthralgia, myalgia, arthritis, leg cramps, myasthenia Tendon disorder, arthrosis, joint disorder, bone disorder, tenosynovitis, bursitis, tendinous contracture, osteoporosis, tendon rupture, bone pain	important cha no relationshi gain in the co function in he to be reversi	anges in blood pressure or cardiovascular adverse events. There was ip between baseline body mass index and the incidence of ≥7% weight trolled trials. Based on the results of a controlled study of reproductive pathy male volunteers, the ≥7% weight gain on pregabalin appeared hide In this study. There were no reports of nerioheral edema (see
Rare	Rheumatoid arthritis, osteomyelitis, rhabdomyolysis, myopathy, muscle atrophy, myositis, pyogenic arthritis, bone neoplasm, musculoskeletal congenital anomaly, pathological fracture	WARNINGS Clinical Che and 0.5% of p	AND PRECAUTIONS, Weight Gain). Abnormal Hematologic and mistry Findings In all controlled trials, 1.0% of patients on pregabalin placebo patients had an increase in creatine kinase of >3x upper limit of
Nervous s	ystem	normal. Rena	I dysfunction was generally not associated with the elevated creatine
Frequent	Insomnia, anxiety, libido decreased, depersonalization, hypertonia,	for pregabali	n-treated patients and 4.8 U/L for the placebo patients (see DOSAGE
Infrequent	Reflexes decreased, sleep disorder, abnormal dreams, hostility, Reflexes decreased, sleep disorder, abnormal dreams, hostility, hallucinations, hyperkinesia, personality disorder, dysarthria, hyperesthesia, hypokinesia, circumoral paresthesia, libido increased, neuralgia, vestibular disorder, aphasia, movement disorder, hyperalgesia, apathy, hypotonia, convulsion, facial paralysis, psychosis	AND ADMII drug monitor with LYRICA Drug Reacti consistent wi from spontan insufficient d	NISTRATION, Patients with Renal Impairment). Houtine therapeutic ing or clinical laboratory testing is not required for patients treated (see WARNINGS AND PRECAUTIONS). <u>Post-Marketing Adverse</u> ons The worldwide post-marketing experience to date with LYRICA is ith the clinical program. The most frequently reported adverse events eeous post-marketing reports for LYRICA are shown below. There are at to support an estimate of their incidence or to establish causation.
Rare	Drug dependence, neuritis, paranoid reaction, CNS depression, CNS neoplasia, manic reaction, neurosis, extrapyramidal syndrome, meningitis, hemiplegia, reflexes increased, akathisia, delirium, paralysis, withdrawal syndrome, brain edema, CNS stimulation, dyskinesia, encephalopathy, foot drop, grand mal convulsion, hypalgesia, peripheral neuritis, psychotic depression, addiction, arachnoiditis, cerebellar syndrome, cogwheel rigidity, dementia, dystonia, Guillain-Bare syndrome, intracranial hemorrhage, multiple sclerosis, myelitis, schizophrenic reaction, subarachnoid hemorrhage, torticollis	Eye disorder reports of acc AND PRECA diarrhea, dry site conditi ataxia, coor impairment, AND PRECA confusional s reports of psy	rs: diplopia, vision blurred, visual disturbance. There have also been rare commodation disorder, eyelid edema and eye redness (see WARNINGS UTIONS, <u>Ophthalmological Effects</u>). Gastrointestinal disorders: mouth, nausea, vomiting General disorders and administration ons: fatigue, feeling abnormal, pain Nervous system disorder rigination abnormal, dizins, disorders, divantini, headache, memory paresthesia, somnolence, speech disorder, tremor (see WARNINGS UTIONS, <u>Dizziness and Somnolence</u>). Psychiatric disorders: tate, depression, insomna, psychotic disorder. There have been rare cychotic disorders in patients receiving pregabalin. Renal and urinary
Respirator	y system	disorders: u	rinary retention Respiratory, thoracic and mediastinal disorders:
Frequent	Sinusitis, rhinitis, dyspnea, cough increased, pneumonia, lung	DRUG INTER	RACTIONS
Infrequent	Asthma, epistaxis, laryngitis, voice alteration, respiratory disorder, sputum increased	Overview S undergoes ne	ince pregabalin is predominately excreted unchanged in the urine, egligible metabolism in humans (<2% of a dose recovered in urine as does not inbit drug matabolism in vitro, and is not bound to plasma
Rare	Apnea, emphysema, aspiration pneumonia, hyperventilation, lung delma, pleural disorder, atelectasis, hemoptysis, hiccup, hypoxia, laryngismus, lung fibrosis, pleural effusion, lung function decreased, pulmonary hypertension, yawn, bronchiectasis, bronchiolitis, carcinoma of lung, hypoventilation, laryngeal neoplasia, nasal septum disorder, pneumothorax	proteins, LYR interactions studies revea greater than CYP2A6, CYF	Local finite to a subject to produce, or be subject to pharmacokinetic <i>Pharmacokinetic</i> In Vitro Studies: In vitro drug metabolism iled that pregabalin at concentrations which were, in general, 10-fold observed in Phase 2/3 clinical trials, does not inhibit human CYPIA2, 2/20, CYP2C19, CYP2D6, CYP2E1, and CYP3A4 enzyme systems. In The drug interaction data described in this section were obtained with the section of the section of the section of the section were obtained with the section of the section of the section of the section were obtained with the section of the sectio
Skin and a	ppendages	from studies	involving healthy adults, patients with epilepsy, and patients with
Infrequent	Pruritus, sweating, skin disorder, acne, dry skin, alopecia, skin ulcer, herpes simplex, urticaria, nail disorder, eczema, herpes zoster, skin benign neoplasm, fungal dermatitis, maculopapular rash, vesiculobullous rash, skin carcinoma, furunculosis, skin discoloration, skin hypertrophy, psoriasis, seborrhea, hirsutism	chronic pain phenobarbit unlikely to be there are no and the follo	disorders. Carbamazepine, valproic acid, lamotrigine, phenytoin, tal, and topiramate In vitro and in vivo studies showed that LYRICA is involved in significant pharmacokinetic drug interactions. Specifically, clinically significant pharmacokinetic interactions between pregabalin wing antiepileptic drugs: carbamazepine, valproic acid, lamotrigine,
Rare	Skin nodule, angioedema, cutaneous moniliasis, skin atrophy, exfoliative dermatitis, pustular rash, ichthyosis, skin melanoma, subcutaneous nodule, sweating decreased, hair disorder, lichenoid dermatitis, melanosis, miliaria, purpuric rash, skin necrosis, Stevens Johnson syndrome	phenytoin, ph would also r antiepileptic indicated tha effect on pre	nenoparonial, and topiramate. Important pharmacokinetic interactions not be expected to occur between pregabalin and commonly used drugs. Tiagabine : The results of a population pharmacokinetic analysis t in patients with partial seizures tiagabine had no clinically significant gabalin clearance. Gabapentin : The pharmacokinetics of pregabalin the unrepresentated in 21 benthum white the function of the pharmacokinetics of pregabaling the unrepresentated in 21 benthum white the pharmacokinetics of pregabaling the unrepresentated in 21 benthum white the pharmacokinetics of pregabaling the unrepresentated in 21 benthum white the pharmacokinetics of pregabaling the unrepresentated in 21 benthum white the pharmacokinetics of pregabaling the unrepresentation of the pharmacokinetics of pharmacokineti
Special se	ense	single dose	administration of 100 mg pregabalin and 300 mg gabapentin, and
Frequent Infrequent	Eye disorder, conjunctivitis, otitis media Retinal disorder, tinnitus, eye pain, cataract specified, dry eyes, taste perversion, ear pain, lacrimation disorder, ear disorder, deafness, eye hemorrhage, photophobia, glaucoma, vitreous disorder, corneal lesion, ottis externa, refraction disorder, blepharitis, retinal edema, taste loss, abnormality of accommodation	in 18 health 200 mg prega following sin coadministra 26% (single o lower C _{max} va	y subjects following concomitant multiple dose administration of abalin q8h and 400 mg gabapentin q8h. Gabapentin pharmacokinetics ingle and multiple dose administration were unaltered by pregabalin tion. The rate of pregabalin absorption was reduced by approximately dose administration) and 18% (multiple dose administration) based on lues; however, the extent of pregabalin absorption was unaffected by administration. Part Concention:
Rare	Hyperacusis, keratitis, mydriasis, parosmia, ptosis, retinal hemorrhage, color blindness, retinal depigmentation, retinal detachment, corneal opacity, corneal ulcer, iritis, night blindness, optic atrophy, retinal degeneration, cataract NOS, scleritis, strabismus, anisocoria, blindness, exophthalmos, keratoconjunctivitis, ophthalmoplegia, papilledema	gadapentin c (200 mg TID) and ethinyl e Multiple dos no effect on single dose a on the stead	countrastration. Ural contraceptives: rregabalin coadministration had no effect on the steady state pharmacokinetics of norethindrone stradiol (1 mg/35 µg, respectively) in healthy subjects. Derazepam: e administration of pregabalin (300 mg BID) in healthy subjects had the rate and extent of lorazepam single dose pharmacokinetics and administration of lorazepam (1 mg) had no clinically significant effect y state pharmacokinetics of pregabalin. Oxvcodome: Multiple dose Automation and the state of pregabalin.
Urogenital Frequent	system Anorgasmia	administration the rate and	on of pregabalin (300 mg BID) in healthy subjects had no effect on I extent of oxycodone single dose pharmacokinetics. Single dose
		administratio	n or execodence LTU met had no clinically significant effect on the steady

https://doi.org/10.1017/S0317167100116956 Published online by Cambridge University Press

on the steady state pharmacokinetics of pregabalin. **Oxycodone:** Multiple dose administration of pregabalin (300 mg BID) in healthy subjects had no effect on the rate and extent of oxycodone single dose pharmacokinetics. Single dose administration of oxycodone (10 mg) had no clinically significant effect on the steady state pharmacokinetics of pregabalin. Ethanol: Multiple dose administration of

pregabalin (300 mg BID) in healthy subjects had no effect on the rate and extent of ethanol single dose pharmacokinetics and single dose administration of ethanol (0.7 g/kg) had no clinically significant effect on the steady state pharmacokinetics

of pregabalin. Diuretics, Oral Hypoglycemics, and Insulin: A population pharmacokinetic analysis in patients with chronic pain showed no clinically significant effect on pregabalin clearance with the concomitant use of diuretics, oral hypoglycemics, and insulin. *Pharmacodynamic* Multiple oral doses of pregabalin co-administered with oxycodone, lorazepam, or ethanol did not result in clinically important effects on respiration. Pregabalin appears to be additive in the impairment of cognitive and gross motor function caused by oxycodone. Pregabalin may potentiate the effects of ethanol and lorazepam. Drug-Food Interactions The rate of pregabalin absorption is decreased when given with food resulting in a decrease in C_{max} by approximately 25% to 30% and an increase in T_{max} to approximately 3 hours. However, administration of pregabalin with food has no clinically relevant effect on the total amount of pregabalin absorbed. Therefore, pregabalin can be taken with or without food. **Drug-Herb Interactions** LYRICA (pregabalin) has no known drug/herb interactions. **Drug-Laboratory Interactions** LYRICA (pregabalin) has no known drug/laboratory test inter-

DOSAGE AND ADMINISTRATION

Dosing Considerations Patients with Impaired Renal Function Pregabalin is primarily eliminated from the systemic circulation by renal excretion as unchanged drug. In patients with a medical history of significant renal as unchanged drug. In patients with a medical history of significant renal insufficiency, daily dosages should be reduced accordingly (see <u>Desane</u> <u>Adjustment Based on Renal Function</u>, below). In accordance with current clinical practice, if LYRICA (pregabalin) has to be discontinued, it is recommended this should be done gradually over a minimum of 1 week (see WARNINGS AND PRECAUTIONS, <u>Abrupt or Rapid Discontinuation</u>). Adults: Neuropathic pain associated with diabetic peripheral neuropathy The recommended starting dose for LYRICA is 150 mg/dva, given in two or three divided doses (75 mg BID or 50 mg TID), with or without food in patients with a creatinine clearance rate of at least ED mg/min. Effects of LVICA has been demonstrated within the first work least 60 mL/min. Efficacy of LYRICA has been demonstrated within the first week. Based on individual patient response and tolerability, the dose may be increased to 150 mg BID (300 mg/day) after one week. For patients who experience significant and ongoing pain and can tolerate pregabalin 300 mg/day well, maximum daily dose of 600 mg (300 mg twice a day, BID) can be used. However, in clinical trials, LYRICA 600 mg/day did not provide additional significant efficacy and patients treated with this dose experienced markedly higher rates of adverse events and discontinued the trial more frequently. Neuropathic pain associated with postherpetic neuralgia. The recommended starting dose for LYRICA is 150 mg/day, given in two or three divided doses (75 mg BID or 50 mg TID), with or without food in patients with a creatinine clearance rate of at least 60 mL/min. Efficacy of LYRICA has been demonstrated within the first week. Based on individual patient response and tolerability, the dose may be increased to 150 mg BID (300 mg/day) after one week. For patients who experience significant and ongoing pain and can tolerate pregabalin 300 mg/day well, maximum daily dose of 600 mg (300 mg twice a day, BID) can be used. However, in clinical trials, LYRICA 600 mg/day did not provide additional significant efficacy and patients treated with this dose experienced markedly higher rates of adverse events and discontinued the trial more frequently Dosage Adjustment Based on Renal Function LYRICA is primarily eliminated by renal excretion. Therefore, the dose should be adjusted for patients with reduced Tenal function. Pregabalin clearance is directly proportional to creatinine clearance. Therefore, dosing adjustment should be based on creatinine clearance. Therefore, dosing adjustment should be based on creatinine clearance (CL₀), as indicated in Table 7. To use this dosing table, an estimate of the patient's creatinine clearance (CL₀) in m/min is needed. CL₀ in m/min may be estimated from serum creatining (mg/dL) determination using the Cockcroft and Gault equation:

[140 - age (years)] x weight (kg) (x 0.85 for female patients) CLo : 72 x serum creatinine (mg/dL)

Pregabalin is effectively removed from plasma by hemodialysis. Over a 4-hour hemodialysis treatment, plasma pregabalin concentrations are reduced by approximately 50%. For patients receiving hemodialysis, pregabalin daily dose should be adjusted based on renal function. In addition to the daily dose adjustment, a supplemental dose should be given immediately following every 4-hour hemodialysis treatment (see Table 7).

Table 7. Pregabalin Dosage Adjustment Based on Renal Function

Creatinine Clearance (CL _{Cr}) (mL/min)	Total Pr	regabalin Dai (mg/day)ª	Dose Regimen		
≥60	150	300	600	BID or TID	
30-60	75	150	300	BID or TID	
15-30	25-50	75	150	QD or BID	
<15	25	25-50	75	QD	
Supplementary dosage following hemodialysis (mg) ^a					

tary d Patients on the 25 mg QD regimen: take one supplemental dose of 25 mg or 50 mg Patients on the 25-50 mg QD regimen: take one supplemental dose of 50 mg or 75 mg Patients on the 75 mg QD regimen: take one supplemental dose of 100 mg or 150 mg TID = Three divided doses; BID = Two divided doses; QD = Single daily dose

a Total daily dose (mg/day) should be divided as indicated by dose regimen to provide mg/dose.

b Supplementary dose is a single additional dose

Geriatrics (>65 years): Pregabalin oral clearance tended to decrease with increasing age. This decrease in pregabalin oral clearance is consistent with age-related decreases in creatinine clearance. Reduction of pregabalin dose may be required in patients who have age-related compromised renal function. Pediatrics (c18) years of age): The safety and efficacy of pregabalin in predictic patients (c18 years of age): The safety and efficacy of pregabalin in predictic patients (c18 years of age) have not been established and its use in this patient population is not recommended. <u>Administration</u> LYRICA (pregabalin) is given orally with or without food (see ACTION AND CLINICAL PHARMACOLOGY).

OVERDOSAGE

Signs, Symptoms and Laboratory Findings of Acute Overdosage in Humans The highest known dose of pregabalin received in the clinical development program was 15,000 mg in 1 patient. The types of adverse events experienced by patients who received an overdose were not clinically different from other patients receiving recommended doses of pregabalin. Treatment or Management of Overdose There is no specific antidote for overdose with pregabalin. If indicated, elimination of unabsorbed drug may be attempted by emesis or gastric lavage; usual precautions soluble bolserved to maintain the airway. General supportive care of the patient is indicated including monitoring of vital signs and observation of the clinical status of the patient. A Certified Poison Control Center should be contacted for up-to-date information on the management of overdose with pregabalin. Hemodialysis Standard hemodialysis procedures result in significant clearance of pregabalin (approximately 50% in 4 hours) and should be considered in cases of overdose. Although hemodialysis has not been performed in the few known cases of overdose, it may be indicated by the patient's clinical state or in patients with significant renal impairment

ACTION AND CLINICAL PHARMACOLOGY

Mechanism of Action Pharmacodynamics LYRICA (pregabalin) binds with high affinity to the alpha-delta protein (a calcium channel subunit) of brain tissues and has analgesic, antiepileptic and anxiolytic activity. Pregabalin is known chemically as (5)-3(aminomethyl)-5-methylhexanoic acid. Although the mechanism of action of pregabalin is unknown, results with genetically modified mice and with compounds structurally-related to pregabalin indicate that selective binding to the alphar-delta protein is required for analgesic, antiepileptic and anxiolytic action in animal models. In vitro, pregabalin reduces the release of several neurotransmitters, suggesting a modulatory action on calcium channel function. Pregabalin does not mimic



KING MEDICAL THE CANADIAN ELECTRODE PLACE

- ALPINE BIOMED Mono/Conc. Needles
- AMBU Blue Sensor · Neuroline
- CHALGREN Needles · Bar/Ring/Clip
- KENDALL Adhesive NuTab
- KING MEDICAL Cables & Adapters
- MAVIDON Lemon Skin Prep
- PARKER LAB. Electrode Paste
- **RADIANT** Infrared Skin Thermometer
- 3M CANADA Micropore Transpore
- D.O. WEAVER Ten20 NuPrep

Clavis[™] • Bo-ject[™] • Chalgren • Inoject[™] Large stock of Hypodermic Needles

Tel 905-833-3545 Fax 905-833-3543 E-mail: soren@kingmedical.com Web Site: www.kingmedical.com

King Medical Ltd. 145 Kingsworth Road King City • Ontario L7B 1K1

GABA at GABA_h or GABA_e receptors, nor does it augment GABA_A responses like benzodiazepines or barbiturates. In contrast to vascular calcium channel blockers, pregabalin does not alter systemic blood pressure or cardiac function. Various in vitro and in vivo results differentiate pregabalin from GABA uptake inhibitors or GABA transaminase inhibitors. In addition, pregabalin does not block sodium channels, it is not active at opiate receptors, it does not after cycloxyenase enzyme activity, it is not as serotonin agonist, it is not a dopamine antagonist, and it is not an inhibitor of dopamine, serotonin or noradrenaline reuptake. Pregabalin treatment reduces pain-related behavior in neuropathic animal models of diabetes, peripheral nerve damage or chemotherapeutic insult and in a model of musculoskeletal-associated pain. Pregabalin given intrathecally prevents pain-related behaviors and reduces pain-related behavior caused by spinally administered agents, suggesting that it acts directly on tissues of the spinal cord or brain. **Pharmacokinetics** All pharmacological aneuty of itssues of the spinal color of balls. <u>Thermachinetics</u> and inaculate a actions following pregabalian administration are due to the activity of the parent compound; pregabalin is not appreciably metabolized in humans. Mean steady-state plasma pregabalin concentration-time profiles following 75, 300 and 600 mg/day given in equally divided doses every 8 hours (TID) and 600 mg/day given in equally divided doses every 12 hours (BID) are shown in Table 8. Pregabalin pharmacokinetics are linear over the recommended daily dose range. Inter-subject pharmacokinetic variability for compabilia is level (2004). variability for pregabalin is low (<20%)

Table 8. Pregabalin Mean (CV%) Steady-State Pharmacokinetic Parameter Values in Healthy Volunteers

Dose (mg)	Regimen	Daily Dose (mg/ day)	n	C _{maxss} (µg/ mL)	t _{max} (hr)	C _{minss} (µg/ mL)	AUC ₁₀₋₀ (µg•hr/ mL)	t _{1/2} (hr)	C _{L/} ⊧ (mL/ min)
05	TID	76	8	1.39	0.9	0.45	6.7	5.9	64.1
25	TID	/5		-19.5	-34.2	-25	-18.3	-17.3	-16.1
100	TID	200	6	5.03	0.8	1.94	25.2	6.3	68.9
100	טוו	300		-21.3	-31	-33.6	-23	-19.6	-20.9
200	TID	600	11	8.52	0.9	3.28	41.7	6.3	81
				-14.8	-22.2	-29.2	-12.8	-13.6	-11.7
300	BID ^c	600	8	9.07	1.4	2.6	59	6.7	85.1
				-10.5	-57.1	-15.5	-6.4	-16.2	-6.4

Steady-state peak plasma concentration.

- Time of peak plasma concentration at steady state. Steady-state trough plasma concentration
- AUC(0.1): Area under the plasma concentration-time curve during one dosing interval
- at steady state Elimination half-life
- Oral clearance
- Percent coefficient of variation

b: Total daily dose given in equally divided doses every 8 hours

 Total daily dose given in equally divided doses every 12 hours
 Absorption: Pregabalin is rapidly absorbed when administered in the fasted state, First provide the second state of the second state of the second state of the second state state of the second state state of the second state of single- and multiple-dose administration. Following repeated administration, steady state is achieved within 24 to 48 hours. Multiple dose pharmacokinetics are predictable from single-dose data





Daily Dose (mg/day) a: Solid line is the regression line going through the origin;

individual (O) and mean (+) values

Distribution: In preclinical studies, pregabalin has been shown to readily cross the blood brain barrier in mice, rats and monkeys. Pregabalin is a substrate for system L transporter which is responsible for the transport of large amino acids across the blood-brain barrier. Pregabalin has been shown to cross the placenta in across the blood-brain barrier. Pregabalin has been shown to cross the placenta in rats and is present in the milk of lactating rats. In humans, the apparent volume of distribution of pregabalin following oral administration is approximately 0.5 L/kg. Pregabalin is not bound to plasma proteins. At clinically efficacious doses of 150 and 600 mg/day, the average steady-state plasma pregabalin concentrations were approximately 1.5 and 6.0 µg/mL, respectively. **Metabolism:** Pregabalin undergoes negligible metabolism in humans. Following a dose of radiolabeled pregabalin, approximately 98% of the radioactivity recovered in the urine was unchanged pregabalin be Numethylated derivative of pregabalic the main; metabolite of pregabalin. The N-methylated derivative of pregabalin, the major metabolite of pregabalin found in urine, accounted for 0.9% of the dose. In preclinical studies, pregabalin (S-enantiomer) did not undergo racemization to the R-enantiomer in program to the second Pregabalin clearance is reduced in patients with impaired renal function (see DOSAGE AND ADMINISTRATION). Special Populations and Conditions Pregabalin undergoes negligible metabolism, is not bound to plasma proteins and is eliminated predominately as unchanged drug by renal excretion. Clinically important differences in pregabalin pharmacokinetics due to race and gender have not been observed and are not anticipated. **Pediatrics:** Pharmacokinetics of pregabalin

ooserveet and are not anticipated. **Pediatrics:** "harmacokinetics of pregabalin have not been studied in paediatric patients. Geriatrics: "Pregabalin oral clearance tended to decrease with increasing age. This decrease in pregabalin oral clearance is consistent with age-related decreases in creatinine clearance. Reduction of pregabalin dose may be required in patients who have age-related compromised renal function (see WARNINGS AND PRECAUTIONS and DOSAGE AND ADMINISTRATION). Gender: A population pharmacokinetic analysis of the Phase 2/3 clinical program showed that the relationship between daily dose and pregabalin

BMW A-7 IFC Elekta Fairmont Empress A-6 Pfizer Lyrica A-3, A-4, A12-A15 **OBC**, A-17 Aricept Stellate A-5

ADVERTISERS INDEX

Preliminary Program A-20 A-11, A-15, A-18, A-19 **Classified Ads CNSF Sponsors** IBC

drug exposure is similar between genders when adjusted for gender-related differences in creatinine clearance. Race: A population pharmacokinetic analysis of the Phase 2/3 clinical program showed that the relationship between daily dose and pregabalin drug exposure is similar among Caucasians, Blacks and Hispanics. Renal Insufficiency: Because renal elimination is the major elimination pathway, dosage Insumication by Decay Final enhancements are integrated in the integration of the inte

STORAGE AND STABILITY Store at 15°C-30°C

DOSAGE FORMS, COMPOSITION AND PACKAGING

Each capsule of LYRICA (pregabalin) contains 25, 50, 75, 150 or 300 mg pregabalin, lactose monohydrate, maize starch and talc. The capsule shells contain gelatin and titanium dioxide. In addition, the orange capsule shells contain red iron oxide and the white capsule shells contain sodium lauryl sulfate and colloidal silicon dioxide. Colloidal silicon dioxide is a manufacturing aid, which may not be present. The markings on the capsules are in black ink, which contains shellac, black iron oxide, propylene glycol, potassium hydroxide and water. Capsules are packaged in HDPE bottles containing 60 capsules, and PVC/aluminum

Drug Substance Proper name: Chemical name: Molecular formula: Molecular mass: Structural formula:



Physicochemical properties: Product Monograph available upon request

Last revised: June 3, 2005.

References: 1. LYRICA Product Monograph, Pfizer Canada Inc., June 2005. Areproduct Monograph, Prize Canada Inc., Joine 2005. 2. Freynhagen Ret al. Efficacy of pregabalin in neuropathic pain evaluated in a 12-week, randomised, double-blind, multicentre, placebo-controlled trial of flexible-and fixed-dose regimens. *Pain* 2005, 115:254-63. **3.** Data on file, Pfizer Canada Inc., study 1008-96. **4.** van Seventer R *et al.* Efficacy and tolerability of twice-daily pregabalin for treating pain and related sleep interference in postherpetic neuralgia. a 13-week, randomized trial. *Clin Med Res Opin* 2006; 22(2):375-84.



Working for a healthier world

Pfizer Canada In

Kirkland, Quebe H9J 2M5

PAAB Pfizer Inc. used under license LYRICA is a registered trademark of C.P. Pharmaceuticals International C.V., Pfizer Canada Inc., Licensee (R&D)

See page A-3 (English) A-4 (French)

PHARMACEUTICAL INFORMATION pregabalin (S)-3-(aminomethyl)-5-methylhexanoic acid C8H17NO2 159.23



CALENDAR OF EVENTS

February 29 and March 1, 2008 Mont Tremblant, Quebec, Canada Canadian Radiosurgery Society (CaRS) 2008 Meeting Details can be found at www.CaRS2008.ca

March 7-9, 2008 Miami, Florida, USA 2008 Miami Headache Symposium

For more information individuals can contact (856) 423-0043 or fax: (856) 423-0082, or e-mail: ahsmtgs@talley.com or access our website at www.ahsnet.org.

March 25-26, 2008 Washington, DC, USA Tregs and Th17 Cells in Autoimmunity Call for Abstracts by February 25, 2008. For information or to register, please visit www.biosymposia.org.

April 12-19, 2008 Chicago, III, USA American Academy of Neurology - 60th Annual Meeting For information go to: www.aan.com/go/am

April 18, 2008

Toronto, Ontario, Canada SpineFESTT - Symposium Forum on Emerging Spinal Technologies For information please go to:

http://events.cmetoronto.ca/website/index/SUR0836

April 26-May 1, 2008 Chicago, Illinois, USA

American Association of Neurological Surgeons (AANS) 2008 Annual Meeting

For more information or to register, please visit www.AANS.org or email meeting@aans.org

May 25-27, 2008 Houston, Texas, USA **Goodman Oral Board Preparation: Neurosurgery Review by Case Management**

For more information or to register, please visit www.AANS.org or email epm@aans.org

June 6-9, 2008

Toronto, Ontario, Canada Canadian College of Neuropsychopharmacology (CCNP) **Annual Conference**

For more information contact Ms. Rachelle Anderson at (780) 407-6543 (Tel) or (780) 407-6672 (Fax) or email rmena@ualberta.ca. Visit our website www.ccnp.ca.

June 15-19, 2008

Melbourne, Australia 2008 Organization for Human Brain Mapping Meeting Please visit www.hbm2008.com for more information.

June 17-20, 2008 Victoria, British Columbia, Canada 43rd Annual Congress of the Canadian Neurological Sciences Federation

For more information go to: www.cnsfederation.org or contact the secretariat office at (403) 229-9544.

September 5-6, 2008 Toronto, Ontario, Canada

9th Annual Interventional Neuroradiology Symposium For more information contact the Office of Continuing Education and Professional Development, E-mail: help-MIM0804@cmetoronto.ca or go to our website: www.cme.utoronto.ca

September 17-20, 2008

Montreal, Quebec, Canada World Congress on Treatment and Research in Multiple Sclerosis Please visit www.msmontreal for more information on program, registration and abstract submission.

October 23-26, 2008 Athens, Greece Controversies in Neurology (CONy) For additional information regarding CONy, please visit our website:

www.comtecmed.com/cony November 9-11, 2008

Houston, Texas, USA **Goodman Oral Board Preparation: Neurosurgery Review by Case Management**

For more information or to register, please visit www.AANS.org or email epm@aans.org

January 16-18, 2009 Orlando, Florida, USA **AAN Annual Meeting** For information go to: www.aan.com/fall07

April 15-18, 2009 Rotterdam, The Netherlands 9th European Skull Base Society Meeting For more information please visit our website: www.esbs2009.eu

June 9 - 12, 2009 Halifax, Nova Scotia, Canada 44th Annual Congress of the Canadian Neurological **Sciences Federation** For more information go to: www.cnsfederation.org or contact the secretariat office at (403) 229-9544.

August 30-September 4, 2009 Boston, Massachusetts, USA XIV Congress of the World Federation of Neurosurgical Societies (WFNS) For more information or to register, please visit

www.AANS.org/wfns2009 or email wfns2009@aans.org





PHARMACOLOGIC CLASSIFICATION Cholinesterase Inhibitor INDICATIONS AND CLINICAL USE ARICEPT (donepezil hydrochloride) is indicated for the symptomatic treatment of patients with mild-to-moderate dementia of the Alzheimer's type. Efficacy of ARICEPT in patients with mild-to-moderate Alzheimer's disease was established in two 24-week and one 54-week placebo-controlled trials. ARICEPT tablets should nly be prescribed by (or following consultation with) clinicians who are experienced in the diagnosis and management of Alzheimer's disease CONTRAINDICATIONS ARICEPT (donepezil hydrochloride) is contraindicated in patients with known hypersensitivity to donepezil hydrochloride or to piperidine derivatives. WARNINGS AND PRECAUTIONS Cardiovascular: Because of their pharmacological action, cholinesterase inhibitors may have vagotonic effects on heart rate (e.g., bradycardia). The potential for this action may be particularly important to patients with "sick sinus syndrome" or other supraventricular cardiac conduction conditions. In clinical trials in Alzheimer's disease, most patients with serious cardiovascular conditions were excluded. Patients such as those with controlled hypertension (DBP-35 mmHg), right bundle branch blockage and pacemakers were included. Therefore, caution should be taken in treating patients with active coronary artery disease and congestive heart failure. Syncopal episodes have been reported in association with the use of ARICEPT. It is recommended that ARICEPT should not be used in patients with cardiac conduction abnormalities (except for right bundle branch block) including "sick sinus syndrome" and those with unexplained syncopal episodes. Gastrointestinal: Through their primary action, cholinesterase inhibitors may be expected to increase gastric acid secretion due to increased cholinergic activity. Therefore, patients at increased risk for developing uicers, e.g., those with a history of uicer disease or those receiving concurrent nonsteroidal anti-inflammatory drugs (NSAIDs), including high doses of acety/salicylic acid (ASA), should be monitored for symptoms of active or occult gastrointestinal bleeding. Clinical studies of **ARICEPT** have shown no increase relative to placebo in the incidence of either peptic ulcer disease or gastrointestinal bleeding (see ADVERSE REACTIONS section). ARICEPT, as a predictable consequence of its pharmacological properties, has been shown to produce, in controlled clinical trials in patients with Alzheimer's disease diarrhea, nausea and vomiting. These effects, when they occur, appear more frequently with the 10 mg dose than with the 5 mg dose. In most cases, these effects have usually been mild and transient, sometimes lasting 1 to 3 weeks, and have resolved during continued use of ARICEPT (see ADVERSE REACTIONS section). Treatment with the 5 mg/day dose for 4-6 weeks prior to increasing the dose to 10 mg/day is associated with a lower incidence of gastrointestinal intolerance. Genitourinary: Although not observed in clinical trials of ARICEPT, cholinomimetics may cause bladder outflow obstruction. Hepatic: There is limited information regarding the pharmacokinetics of ARICEPT in hepatically impaired Alzheimer's disease patients. Close monitoring for adverse effects in patients with hepatic disease being treated with ARICEPT is therefore recommended. Neurologic: Seizures: Some cases of seizures have been reported with the use of ARICEPT in clinical trials and from spontaneous Adverse Reaction reporting. Cholinomimetics can cause a reduction of seizure threshold, increasing the risk of seizures. However, seizure activity may also be a manifestation of Alzheimer's disease. The risk/benefit of ARICEPT treatment for patients with a history of seizure disorder must therefore be carefully evaluated. ARICEPT has not been studied in patients with Parkinsonian features. The efficacy and safety of ARICEPT in these patients are unknown. Peri-Operative Considerations: Anesthesia: ARICEPT, as a cholinesterase inhibitor, is likely to exaggerate succinvlcholine-type muscle relaxation during anesthesia. Renal: There is limited information regarding the pharmacokinetics of ARICEPT in renally impaired Alzheimer disease patients. Close monitoring for adverse effects in patients with renal disease being treated with ARICEPT is therefore recommended. Respiratory: Because of their cholinomimetic action, cholinesterase inhibitors should be prescribed with care to patients with a history of asthma or obstructive pulmonary disease. ARICEPT has not been studied in patients under treatment for these conditions and should therefore be used with particular caution in such patients. Special Populations: Pregnant and Nursing Women: The safety of ARICEPT during pregnancy and lactation has not been established and therefore, it should not be used in women of childbearing potential or in nursing mothers unless, in the opinion of the physician, the potential benefits to the patient outweigh the possible hazards to the fetus or the infant. Teratology studies conducted in pregnant rats at doses of up to 16 mg/kg/day and in pregnant rabbits at doses of up to 10 mg/kg/day did not disclose any evidence for a teratogenic potential of ARICEPT. Pediatrics: There are no adequate and well-controlled trials to document the safety and efficacy of ARICEPT in any illness occurring in children. Therefore, ARICEPT is not recommended for use in children Geriatrics (285 years of age): In controlled clinical studies with 5 and 10 mg of ARICEPT, 536 patients were between the ages of 65 to 84, and 37 patients were aged 85 years or older. In Alzheimer's disease patients, nausea, diarrhea, vomiting, insomnia, latique and anorexia increased with dose and age and the incidence appeared to be greater in female patients. Since cholinesterase inhibitors as well as Alzheimer's disease can be associated with significant weight loss, caution is advised regarding the use of ARICEPT in low body-weight elderly patients, especially in those ≥85 years old. Use in Elderly Patients with Comorbid Disease: There is limited safety information for ARICEPT in patients with mildto-moderate Alzheimer's disease and significant comorbidity. The use of **ARICEPT** in Alzheimer's disease patients with chronic illnesses common among the geriatric population should be considered only after careful risk/benefit assessment and include close monitoring for adverse events Caution is advised regarding the use of ARICEPT doses above 5 mg in this patient population. ADVERSE REACTIONS Adverse Drug Reaction Overview: Alzheimer's Disease: A total of 747 patients with mild-to-moderate Alzheimer's disease were treated in controlled clinical studies with ARICEPT (donepezil hydrochloride). Of these patients, 613 (82%) completed the studies. The mean duration of treatment for all ARICEPT groups was 132 days (range 1-356 days). Adverse Events Leading to Discontinuation: The rates of discontinuation from controlled clinical trials of ARICEPT due to adverse events for the ARICEPT 5 mg/day treatment groups were comparable to those of placebo-treatment groups at approximately 5%. The rate of discontinuation of patients who received the 10 mg/day dose after only a 1-week initial treatment with 5 mg/day ARICEPT was higher at 13%. The most common adverse events leading to discontinuation, defined as those occurring in at least 2% of patients and at twice the incidence seen in placebo patients, are shown in Table 1

 Table 1. Most Frequent Adverse Events Leading to Withdrawal From Controlled Clinical Trials by Dose Group

 Dose Group
 Placebo
 5 mg/day ARICEPT
 10 mg/day ARICEPT

 Number of Patients Randomized
 355
 350
 315

 Events /% Discontinuing

Nausea	1%	1%	3%
Diarrhea	0%	<1%	3%
Vomiting	<1%	<1%	2%

Most Frequent Adverse Clinical Events Seen in Association with the Use of ARICEPT: The most common adverse events, defined as those occurring at a frequency of at least 5% in patients receiving 10 mg/day and twice the placeto rate, are largely predicted by ARICEPT colinonimiter deficits. These include mases, diarthese, insomina, vomiting, muscle cramp, fabige and annexia. These adverse events were often of mild intensity and transient, resolving during continued **ARICEPT** treatment without the need for dose modification. There is evidence to suggest that the frequency of these common adverse events may be affected by the duration of treatment with an initial 5m glady dose prior to increasing the dose to 10 mg/day. An open label study was conducted with 265 patients who received placebo in the 15- and 30-week studies. These patients received a 5 mg/day dose for 6 weeks prior to initiating treatment with 10 mg/day. The rates of common adverse events were lower than those seen in controlled clinical trial patients who received 10 mg/day after only a 1-week initial treatment period with a 5 mg daily dose, and were comparable to the rates noted in patients treated only with 5 mg/day. See Table 2 for a comparison of the most common adverse events following 1- and 6-week initial treatment priods with 5 mg/day. **ABRCEPT**.

 Table 2. Comparison of Rates of Adverse Events in Patients Treated with 10 mg/day after 1 and 6 Weeks of Initial Treatment with 5 mg/day

 No Initial treatment
 1-Week Initial treatment with 5 mg/day

 Sevent in the sevent of the s

Adverse Event	Placebo (n=315)	5 mg/day (n=311)	10 mg/day (n=315)	10 mg/day (n=269)
Nausea	6%	5%	19%	6%
Diarrhea	5%	8%	15%	9%
Insomnia	6%	6%	14%	6%
Fatigue	3%	4%	8%	3%
Vomiting	3%	3%	8%	5%
Muscle Cramps	2%	6%	8%	3%
Anorexia	2%	3%	7%	3%

Clinical Trial Adverse Drug Reactions: The events cited reflect experience gained under closely monitored conditions of clinical trials in a highly selected patient population. In actual clinical practice or in other clinical trials, these frequency estimates may not apply, as the conditions of use, reporting behaviour and the kinds of patients treated may differ. Table 3 lists treatment-emergent signs and symptoms (TESS) that were reported in at least 2% of patients from placebo-controlled clinical trials who received ARICEPT and for which the rate of occurrence was greater for ARICEPT than placebo-assigned patients. In general, adverse events occurred more frequently in female patients and with advancing age.

Table 3: Adverse Events Reported in Controlled Clinical Trials in at Least 2% of Patients Receiving ARICEPT and at a Higher Frequency than Placebo-Treated Patients

Body System / Adverse Events	Placebo (n=355)	ARICEPT (n=747)	Body System / Adverse Events	Placebo (n=355)	ARICEPT (n=747)
Percent of Patients			Metabolic and Nutritional		
with any Adverse Event	72	74	Weight Decrease	1	3
Body as a Whole			Musculoskeletal System		
Headache	9	10	Muscle Cramps	2	6
Pain, various locations	8	9	Arthritis	1	2
Accident	6	7	Nervous System		
Fatigue	3	5	Insomnia	6	9
Cardiovascular System			Dizziness	6	8
Syncope	1	2	Depression	<1	3
Digestive System			Abnormal Dreams	0	3
Nausea	6	11	Somnolence	<1	2
Diarrhea	5	10	Urogenital		-
Vomiting	3	5	Frequent Urination	1	2
Anorexia	2	4			
Hemic and Lymphatic Systems					
Ecchymosis	3	4			

Long-Term Safety: Patients were exposed to ARICEPT in 2 open-label extension studies (n=885) of over 2 years. In 1 of the studies 763 patients who previously completed 1 of 2 placebo-controlled studies of 15 or 30 weeks duration continued to receive ARICEPT and were evaluated for safety and neuropsychological evaluations for up to 152 weeks; the safety profile of ARICEPT in this extension study remained consistent with that observed in placebo-controlled trials. Following 1 and 2 years of treatment, 76% (n=580) and 49% (n=374) of these patients, respectively, were still receiving therapy (cumulative Weeks 48 and 108). Postmarket Adverse Drug Reactions: Voluntary reports of adverse events temporally associated with ARICEPT that have been received since market introduction, that are not listed above, and for which there is inadequate data to determine the causal relationship with the drug include the following: abdominal pain agitation, cholecystitis, confusion, convulsions, hallucinations, heart block (all types), hemolytic anemia, hepatitis, hyponatremia, pancreatitis and rash. Vascular dementia: The initial safety profile from controlled clinical trials in Vascular dementia patients indicates that the rate of occurrence of adverse events overall was higher in Vascular dementia patients (91%) than in Alzheimer's disease patients (75%), however this was seen in both ARICEPT-treated subjects, and placebo-treated subjects, and may relate to the greater number of comorbid medical conditions in the Vascular dementia population. A comparison of the Alzheimer's disease and Vascular dementia studies shows that the type of ARICEPT-associated adverse events was similar in the 2 patient populations. A total of 827 patients with Vascular dementia were treated in controlled clinical studies with ARICEPT. Of these patients, 639 (77%) completed the studies. The mean duration of treatment for all ARICEPT groups was 152 days (range 1-428 days). In controlled clinical trials in Vascular dementia patients, the rates of discontinuation due to adverse events were 10.6 % for ARICEPT 5 mg and 19% for ARICEPT 10 mg compared to 9.9% for placebo. The most common adverse event leading to discontinuation, defined as those occurring in at least 2% of patients and at twice the incidence seen in placebo patients, was nausea. Other less common events leading to discontinuation include cerebrovascular accident, confusion, dizziness, diarrhea and vomiting. The most common serious adverse events were cerebrovascular accident (3.4%) and pneumonia (1.6%). The most common adverse events were infection (14.4%), diarrhea (13.9%), accidental injury (13.0%) and nausea (11.3%). Most adverse events were judged by the investigator to be mild to moderate in intensity and not related to study medication. DRUG INTERACTIONS Concomitant Use with Other Drugs: Use with Anticholinergics: Because of their mechanism of action, cholinesterase inhibitors have the potential to interfere with the activity of anticholinergic medications. Use with Cholinomimetics and Other Cholinesterase Inhibitors: A synergistic effect may be expected when cholinesterase inhibitors are given concurrently with succinylcholine, similar neuromuscular blocking agents or cholinergic agonists such as bethanechol. Use with Other Psychoactive Drugs: Few patients in controlled clinical trials received neuroleptics, antidepressants or anticonvulsants. There is thus limited information concerning the interaction of ARICEPT with these drugs. Drug-Drug Interactions Pharmacokinetic studies, limited to short-term, single-dose studies in young subjects evaluated the potential of ARICEPT for interaction with theophylline, cimetidine, warfarin and digoxin administration. No significant effects on the pharmacokinetics of these drugs were observed. Similar studies in elderly patients were not done. Drugs Highly Bound to Plasma Proteins: Drug displacement studies have been performed in vitro between donepezil, a highly bound drug (96%) and other drugs such as furosemide, digoxin, and warfarin. Doneoezil at concentrations of 0.3 - 10 ug/mL did not affect the binding of furosemide (5 ug/mL) digoxin (2 ng/mL) and warfarin (3 µg/mL) to human albumin. Similarly, the binding of donepezil to human albumin was not affected by furosemide, digoxin and warfarin. Effect of ARICEPT on the Metabolism of Other Drugs: In vitro studies show a low rate of donepezil up dusening, updati and variani. *Erect or miner of mine metabolism of outer origis*, in thio stoues stow a own and of outerpear binding to CVP SA4 and CVP Discoenzyms (mark Ki about 50-130 µM), which, given the thrapeartic plasma concentrations of donepezil (164 nM), indicates little likelihood of interferences. In a pharmacokinetic study involving 18 healthy volunters, the administration of ARICEPT at a dose of 5 mg/day for 7 days had no clinically significant effect on the pharmacokinetics of ketoconazole. No other clinical trials have been conducted to investigate the effect of ARICEPT on the clearance of drugs metabolized by CYP 3A4 (eg, cisapride, terfenadine) or by CYP 2D6 (eg, imipramine). It is not known whether ARICEPT has any potential for enzyme induction. Effect of Other Drugs on the Metabolism of ARICEPT: Ketoconazole and quinidine, inhibitors of CYP450, 3A4 and 2D6 respectively, inhibit donepezil metabolism in vitro. In a pharmacokinetic study, 18 healthy volunteers received 5 mg/day ARICEPT together with 200 mg/day ketoconazole for 7 days. In these volunteers, mean donepezil plasma concentrations were increased by about 30%-36%. Inducers of CYP 2D6 and CYP 3A4 (eg. phenytoin, carbamazepine, dexamethasone, rifampin and phenobarbital) could increase the rate of elimination of ARICEPT. Pharmacokinetic studies demonstrated that the metabolism of ARICEPT is not significantly affected by concurrent administration of digoxin or cimetidine. Drug-Food Interactions: Food does not have an influence on the rate and extent of donepezil hydrochloride absorption. Drug-Herb Interactions: Interactions with herbal products have not been established Drug-Laboratory Interactions: Interactions with laboratory tests have not been established. DOSAGE AND ADMINISTRATION Dosing considerations: ARICEPT (donepezil hydrochloride) or ARICEPT RDT should only be prescribed by (or following consultation with) clinicians who are excereinced in the diagnosis and management of Alzheimer's disease. Recommended Dose and Dosaae Adjustment: Adults: The recommended initial dose of ARICEPT or ARICEPT RDT is 5 mg taken once daily. Therapy with the 5 mg dose should be maintained for 4-6 weeks before considering a dose increase, in order to avoid or decrease the incidence of the most common adverse reactions to the drug (see ADVERSE REACTIONS section) and to allow plasma levels to reach steady state. Based on clinical judgement, the 10 mg daily dose may be considered following 4-6 weeks of treatment at 5 mg/day. The maximum recommended dose is 10 mg taken once daily. Following initiation of therapy or any dosage increase, patients should be closely monitored for adverse effects. Special Populations: Adverse events are more common in individuals of low body weight, in patients >85 years old and in females. It is recommended that ARICEPT be used with caution in these patient populations. In elderly women of low body weight, the dose should not exceed 5 mg/day. In a population of cognitively-impaired individuals, safe use of this and all other medications may require supervision. ARICEPT should be taken once daily in the morning or evening. It may be taken with or without food. Administration: ARICEPT tablets should be swallowed whole with water. ARICEPT RDT should be placed on the tongue and allowed to disintegrate before swallowing with water. AVAILABILITY OF DOSAGE FORMS ARICEPT is supplied as film-coated tablets containing 5 mg (white tablets) or 10 mg (yellow tablets) of donepezil hydrochloride. The name **ARICEPT** and the strength are embossed on each tablet. **ARICEPT** is available in high-density polyethylene (HDPE) bottles of 30 tablets and in blister strips boxed as are choosed on cambra the rest of the second second provide provide provide the second second and the second second and the second seco prior to administration.

Product Monograph available upon request.

References:

Seitzer B et al. Efficacy of donepezil in early-stage Alzheimer disease. Arch Neurol 2004;61:1852-1856.
 Rogers SL et al. A 24-week, double-blind, placebo-controlled trial of donepezil in patients with Alzheimer's disease. Neurology 1998;50:136-145



[®] Eisai Co. Ltd., owner / Pfizer Canada Inc., Licensee
[©] 2007 Pfizer Canada Inc., Kirkland, Quebec H9J 2M5



University of Toronto - University Health Network/Mount Sinai Hospital

NEUROMUSCULAR NEUROLOGIST - Clinical Scientist

The Division of Neurology, Department of Medicine at The University Health Network/Mount Sinai Hospital (UHN/MSH) at the University of Toronto is seeking a clinician scientist with a focus in neuromuscular diseases.

The applicant must hold certification from the Royal College of Physicians and Surgeons of Canada in Neurology or be eligible for certification. The successful candidate will have fellowship training in neuromuscular disorders, including both clinical and electrodiagnositc techniques for the evaluation of peripheral neuromuscular disorders and central spinal motor control. Ideally, he or she will have experience in carrying out clinical trials in neuromuscular disorders, will have established expertise in both clinical care and teaching in neurology and will join a multidisciplinary academic neuromuscular clinic. He or she will be able to create and sustain an independent research program in the area of neuromuscular disorders and/or spinal physiology and will be expected to collaborate and interact with scientists at the University of Toronto and UHN/MSH who are pursuing molecular genetic, molecular biological, cell biological, neurophysiologic and neuroimaging research in this area, specifically in the field of spinal cord research.

The successful candidate will participate in all aspects of the UHN/MSH Neuroscience Program. He or she will be expected to participate in other clinical and research aspects of the Program of the UHN/MSH and the University of Toronto. Academic appointment in the Division of Neurology, University of Toronto and salary will be commensurate with training and experience.

The University of Toronto is strongly committed to diversity within its community and especially welcomes applications from visible minority group members, women, Aboriginal persons, persons with disabilities, members of sexual minority groups, and others who may contribute to further diversification of ideas. All qualified candidates are encouraged to apply; however, Canadians and permanent residents will be given priority.

Please send curriculum vitae and letter of application to:

Vera Bril, BSc, MD, FRCPC Professor of Neurology, University of Toronto, Head, Division of Neurology, UHN/MSH University Health Network and Mount Sinai Hospital, Head, Neuromuscular Program, University of Toronto 5 Eaton Centre, 200 Elizabeth St, Toronto, Ontario, M5G 2C4 Tel: (416) 340-3315 Fax: (416) 340-4189

University of Toronto - University Health Network/Mount Sinai Hospital

NEUROMUSCULAR NEUROLOGIST - Clinical Teacher

The Division of Neurology, Department of Medicine at The University Health Network/Mount Sinai Hospital (UHN/MSH) at the University of Toronto is seeking a clinician scientist with a focus in neuromuscular diseases.

The Division of Neurology, Department of Medicine at The University Health Network/Mount Sinai Hospital (UHN/MSH) at the University of Toronto is seeking a clinician teacher with a focus in neuromuscular diseases.

The applicant must hold certification from the Royal College of Physicians and Surgeons of Canada in Neurology or be eligible for certification. The successful candidate will have fellowship training in neuromuscular disorders, including both clinical and electrodiagnositc techniques for the evaluation of peripheral neuromuscular disorders. Ideally, he or she will have established expertise in both clinical care and teaching in neurology and will join a multidisciplinary academic neuromuscular clinic. He or she will demonstrate expertise in teaching by completing the Masters Teacher program at the University of Toronto, or equivalent credentials. He or she will be expected to collaborate and interact with other teachers at the University of Toronto and UHN/MSH to maintain the excellence of the teaching program at the University of Toronto.

The successful candidate will participate in all aspects of the UHN/MSH Neuroscience Program. He or she will be expected to participate in other clinical and research aspects of the Program of the UHN/MSH and the University of Toronto. Academic appointment in the Division of Neurology, University of Toronto and salary will be commensurate with training and experience.

The University of Toronto is strongly committed to diversity within its community and especially welcomes applications from visible minority group members, women, Aboriginal persons, persons with disabilities, members of sexual minority groups, and others who may contribute to further diversification of ideas. All qualified candidates are encouraged to apply; however, Canadians and permanent residents will be given priority.

Please send curriculum vitae and letter of application to:

Vera Bril, BSc, MD, FRCPC Professor of Neurology, University of Toronto, Head, Division of Neurology, UHN/MSH University Health Network and Mount Sinai Hospital, Head, Neuromuscular Program, University of Toronto 5 Eaton Centre, 200 Elizabeth St, Toronto, Ontario, M5G 2C4 Tel: (416) 340-3315 Fax: (416) 340-4189



Atlantic Health Sciences Corporation Corporation des sciences de la santé de l'Atlantique

Imagine THE POSSIBILITIES!

NEUROLOGISTS

We invite you to explore the possibilities of partnering with our 23,000 highly-skilled employees and 2,200 physicians and to contribute to world-class, integrated care delivered through 12 acute care hospitals.

Royal Columbian Hospital, part of Fraser Health Region in the greater Vancouver area, has openings for Neurologists with strong clinical and interpersonal skills. Royal Columbian Hospital in New Westminster, BC, is a major neurosciences referral center at the heart of the Fraser Health Region which services a population of 1.4 million. The Department of Neurosciences has access to CT, MRI, EEG, EMG, EP, neurosurgery and neuroradiology. RCH is affiliated with the University of British Columbia teaching program. Successful candidates will be expected to share on-call duties.

Successful candidates must have Canadian fellowship qualifications and be eligible for full licensure with the British Columbia College of Physicians and Surgeons.

Please visit **www.fraserhealth.ca** and learn more about our extraordinary organization. To apply, please send your CV to **recruitment@fraserhealth.ca**, by fax to **(604) 953-5135**, or call us toll free at **1-866-837-7099**. All applicants will be treated confidentially.





Please join us in welcoming specialists in the field of Neuroradiology to the 2008 Congress in Victoria British Columbia CANADIAN NEUROLOGICAL CIENCES EDERATION FÉDÉRATION DES SCIENCES NEUROLOGIQUES DU CANADA

Neurologist

Saint John, New Brunswick

The Department of Medicine at Atlantic Health Sciences Corporation (AHSC) invites applications for a Neurologist to join the Neurology team in Saint John. The division of neurology is an integral part of the Department of Internal Medicine. Together, they host a Saint John based internal medicine residency, and anticipate a strong role in an emerging medical school. AHSC is the largest multi-facility regional health authority in New Brunswick and serves a population of 176,000 in the southwestern part of the province. The Saint John Regional Hospital, has 23 areas of specialty medicine and surgery, including neurosurgery, and is supported by a vast array of research, education, health promotion activities and community partnerships.

This is an excellent position for an individual with an interest in a varied clinical practice with opportunities for clinical trial research and self generated projects supported by an active research department. University affiliation and teaching responsibilities at both the undergraduate and graduate level exist.

Saint John is situated in the picturesque Bay of Fundy and is located on one of the finest inland waterways in North America. Saint John offers numerous social and cultural facilities as well as recreational opportunities including boating, yachting, winter sports, golf and fishing. Being the only official bilingual province, there is access to both English and French school systems. The Saint John campus of the University of New Brunswick is adjacent to the Saint John Regional Hospital and offers a wide variety of undergraduate and postgraduate programs.

Applicants must be eligible for licensure in the Province of New Brunswick and hold specialty certification in Neurology from the Royal College of Physicians and Surgeons of Canada or equivalent certification and experience. The successful candidate may be eligible for an academic appointment.

We offer a competitive compensation package that provides the choice between salary and fee for service.

Bilingualism is considered an asset.

Please send your resume to:

John Dornan, MD, FRCPC Clinical Department Head, Internal Medicine Atlantic Health Sciences Corporation P.O. Box 2100, Saint John, NB E2L 4L2 Phone 506-648-6286 Fax 506-648-6364 E-mail: hanst@reg2.health.nb.ca

> Visit our website at: www.ahsc.health.nb.ca

Congress of the Canadian Neurological Sciences Federation – Chairs: Michael Tymianski, Michael Hill



Tuesday, June 17/08

7:15 - 8:30 8:30 - 5:00 8:00 - 5:00 8:30 - 5:00 12:00 - 1:30	Residents' Breakfast ALS Neurobiology Review Course Child Neurology Day	David Cameron, Chair Peter Smith, Chair Juliette Hukin, Asuri Prasad, Chairs
6:00 - 8:00	Epilepsy Video Session	Richard McLachlan, Chair
6:00 - 8:00	Movement Disorders	Mandar Jog, Chair

Wednesday, June 18/08

8:30 - 10:30	Grand Opening Plenary-Scientif in the Clinical Neurosciences:	fic & Technical Advances Speakers – Garnette Sutherland, Ed Kaye, Antoine Hakim
10:30 - 10:45 10:45 - 12:15 12:30 - 2:00 12:30 - 2:00 2:00 - 5:30	Coffee Break Chair's Select Plenary Presenta Stroke Satellite (Boehringer Ing N/Pathic Pain Satellite (Pfizer C Neuroradiology	tions gelheim) Canada) Karl terBrugge, Chair
2:00 - 5:30 2:00 - 5:30 2:00 - 5:30 2:00 - 5:30 2:00 - 5:30 5:30+++	Spine Cerebrovascular Surgery Neurocritical Care Epilepsy Stroke Exhibitors Reception	Eric Massicotte, Chair Mike Tymianski, Chair J. Teitelbaum, D. Jichici, Chairs M. Sadler, T. Valiente, Chairs A. Woolfenden, A. Penn, Chairs

Thursday, June 19/08

8:30 - 10:00 8:30 - 10:00 10:00 -10:15 10:15 - 12:30	Plenary-CNS Neurology Plenary-CNSS Neurosurgery Coffee Break Platforms (7 simultaneous)	Speakers - I Speakers - C	Peter Reickmann, TBA Charles Tator, J.P. Mohi
12:30 - 2:00 2:00 - 4:30 4:30 - 5:30 5:30 - 7:00	Lunch/Exhibit Viewing/Poster T Platforms (7 simultaneous) Digital Poster and Exhibit Viewi Presidents' Reception	ours ng	

Friday, June 20/08

8:30 - 9:30	Distinguished guest lecture	Speaker – Dennis Choi
9:30 - 10:15	Coffee break/Exhibit viewing	- -
10:15 - 12:00	Grand Rounds	Michael Hill, Dean Johnston, Chairs
12:00 - 1:30	Lunch / Exhibit viewing / Poste	er viewing
1:30 - 5:00	Headache	Marek Gawel, Chair
1:30 - 5:00	What's New in Neurosurgery?	Christopher Honey, Chair
1:30 - 5:00	EEG	Seyed Mirsattari, Chair
1:30 - 5:00	Medical Legal Course	Claude Martin, Chair
1:30 - 5:00	Dementia	Howard Feldman, Chair
1:30 - 5:00	What's New in Neurology?	Ashfaq Shuaib, Chair
1:30 - 5:00	Neuromuscular	Mike Nicolle, Chair

Please Note: This schedule is tentative and subject to change.



The Canadian Neurological Sciences Federation is pleased to recognize our Sponsors* for 2008. These organizations partner with CNSF to determine the causes of, and develop treatment for diseases and injuries of the nervous system, and in the care of patients with these diseases and injuries. Along with support of the Canadian Journal of Neurological Sciences and other initiatives the CNSF maintains throughout the year, these organizations graciously provide unrestricted educational grants to the Annual Congress, this year in Victoria, British Columbia; June 17th -20, 2008.

La Fédération des sciences neurologiques du Canada est heureuse de reconnaître nos commanditaires* pour l'annéee 2008. Ces organisations forment un partenariat avec la FSNC pour déterminer les causes des maladies et des lésions du système nerveux, pour leur trouver un traitement, et pour s'occuper des patients qui ont ces maladies et lésions. Parallèlement à l'aide financière qu'elles apportent au Journal canadien des sciences neurologiques et à d'autres initiatives que la FSNC aide tout au long de l'année, ces organisations octroient gracieusement des subventions sans condition à but éducatif au congrès annuel qui a lieu cette année à Victoria, en Colombie-Britannique, du 17 au 20 juin 2008.



Helping him make connections 12#



CHOOSE ARICEPT[®]

ARICEPT is indicated for the symptomatic treatment of patients with mild-to-moderate dementia of the Alzheimer's type. ARICEPT does not change the underlying course of the disease.

The most common adverse events with ARICEPT 10 mg/d after proper dose escalation include nausea, diarrhea, insomnia, vomiting, muscle cramps, fatigue and anorexia (occurring in at least 5% of patients). These events are usually mild and transient, resolving with continued ARICEPT treatment without the need for dose modification.

+ In a 24-week, randomized, double-blind, placebo-controlled study of ARICEPT in 153 mild AD patients (MMSE 21-26). Patients received either ARICEPT 5 mg/d for the first 6 weeks and 10 mg/d thereafter, (n=96), or placebo (n=57). 37% of ARICEPT-treated patients experienced a 4 point ADAS-cog improvement and 10% experienced a 7 point improvement versus 16% and 7% respectively with placebo.

+ In a 24-week, multicentre, randomized, double-blind, placebo-controlled trial, 473 patients were randomized to receive ARICEPT 5 mg/d, ARICEPT 10 mg/d or placebo. Following the 24-week, double-blind phase, all patients underwent a 6-week, single-blind placebo washout. Patients treated with either dose of ARICEPT demonstrated significantly less decline on the CIBIC-plus versus placebo (CIBIC-plus value at endpoint for ARICEPT 5 mg/d and 10 mg/d were 4.15 and 4.07 respectively versus 4.51 with placebo, p=0.0047 and p<0.0001).

Product Monograph available on request.



® Eisai Co. Ltd., owner / Pfizer Canada Inc., Licensee 2007 Pfizer Canada Inc., Kirkland, Quebec H9J 2M5 PAAB (R&D)





First Alzheimer's Therapy in Canada

For brief prescribing information see page A-17